
The following catalog
has gaps in its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat

assigns it.



SERIES

I

I

\

i

6-80
(SPEC B-J)

Replaces
5-77 (976-03Q6)

(Spat H)
976-0220 Prtn!ed !n U S A

Al



GENERAL INFORMATION

INSTRUCTIONS FOR OF?KM131NGREPAIR PARTS

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest

Authorized Onan Parts and Service Center. R

To avoid errors or delay in filling your parts order, piease furnish all information requested. i

Always refer to the nameplate ~n your unit,

1. Always give the MOIXL, SPEC NO. and SERIAL NO.

2.

3.

4,

SERIAL NO. ~- ‘1

M. I ;+!J

For handy reference, insert “YOUR”

nameplate information in the spaces above. ‘

Do not order by reference number; always use part number and description.

Give the part number, description and quantity needed of each item. If an cider part cannot be identified,

return the part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainly on the package. Write a letter to the same address stating the reason for returning the part.

State definite shicmirm instructions. AnY claim for loss or damage to your unit in transit should be filed
promptly against- the ~ransportation co~lpany making the delivery. Shipments are comple% unless the

packing list indicates items are back ordered.

Prices are purposeiy omitted from this Parts Catalog due to the confusion resulting from fluctuating costs, import

duties, sales taxes, exchange rates, etc.

For current parts prices, consult your Onan Dealer, Distributor or Parts and Service Center.

“En esta Iista de partes Ios precios se omiten de proposito, ya que bastante conf~~sion res~lto de fluctuac~ones de

Ios precios, derechos aduanales, impuestos de venta, cambios extrajeros, ENc.”

Consiga Ios precios vigentes de su distribuidor de productos “ONAN.”

Std. #36

f

A2 ?



INDEX

Location

GENERAL lNFORMATlON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A2
GENERATOR SET DATA TABLE , ..,0..,.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A4
STANDARD PART’SSECTION ‘

Board, Voltage Regulator (Spec B through G]
h

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B8
Board, Voltage Regulator - Begin Spec H . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B9
Chmm? . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Al O,All
Control (AC Output) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . BI,B2
Control, Cmnker (12 Volt) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A8
Control @@e) ., ,0.,.., . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .A13,A14
Coollng System (Radiator, Cooled 6ets) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A8
Engine Parts (Miscellaneous) . . . . . . . . . . . . . . . . . . ., .),,,.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A6,A7
Exciter Rotor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..*. B5
Generator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ... . . . . . . . . . . . . . . . . . . . . . . . . . . . B3,B4
Housing, Control . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..0. . . . . . . . . . ... .0.,.. . . . . . . . . . . . . . . . . . . . A12
Monitor, Engine Control [One Fault Light) (300-0679) ., .,.!.... . ..0....!!. . . . . . . . . . . . . . . . . . Blil
Regulator, Voltage [Spec B through G) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .“.0 B6,B7
Solemld, $top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ... .,,,., . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A9

OP%’10f4ALEQLUFWIENTSECTION
EMaiw, Glrmdt (Inside Control Box] ... ,s 0... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .C6,C7
Breaker, Circuit (in Separate Circuit Breaker Box] . .

,
. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .C8,C9

Control, Cranker cycle . . . . . . . . . . . . . . ...0... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..!C1l
Control, Heater . . . . . . . . . . . . . . . . . . . . . . . . . . . Q.. . . . . . . . . . . . . . . . . . . . . . . ...”.... . . . . . . . . . . . . . . C5

! Cooling, City Water . ..oa . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..*. C14
Cooling, City Water - With Wate~ Cooled Manifold ... ,., ,.’ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D1
Coo!lng, Heat Exchanger . . . . . . . . . . ..’..... . . ..? s... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. . . . . . . . Dll
Cooling, Heat Exchanger - With Regulator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D1O
F?$ttit,Voltage Regulator .,, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...” Clo
Hetdw, Engine Coolant -120 Volt/240 Volt . . . . . . . ...”..., . . . . . . . . . . . . . . . . . . . . . . . . D5. . . . . . . . .
Heater, Engine Coolant (115 Volt, 208 Volt, 230 Volt -1 Phase)

[208Volt.480 Volt.3 Phase) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D4
He@sr,Generator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...?. . . . . . . . . . . . . . . . . D9
Housimg(Housed %ts) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C2
Mar#old,Exhawt- Watercooled . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D2
Miscellaneous Options . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D12,D13
Monitor, Engine Control (1 Fault Light - Penn State) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C12
Monitior, Engine Control (5 Fault Lights - 300-0681) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C13
Muff!er, Exhaust (Housed and Critic&dSets) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D?
Muffler, Exhaust (Outdoor Hauslng) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D8
Muffler, Exhaust -With Water Cooled Manifold . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..,. D6
Pump, Fuel (E1wttic) . . . . . .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...”.”..”.”””” .....C3
Tank, Day (Fuel) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D3
Tank. Fuel (Housed *ts) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..C3
Wattmeter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C4

A3



This catalog applies to the standard DEH Generator Sets as listed below. Parts are arranged in groups of related

items. Each illustrated part is identified by a reference number correspcmding tot!’w same reference number in the
parts list for that group. Parts illustrations are typical, Using the Model and Speic No. from’ the nameplate, select the
pa! % from this catalog that apply to your set. Unless otherwise rnentiorws%i in the descriptio;i, parts are
interchangeable between models. Right and left sides are determined by facing the engine end (frcmt) of the set. .

SET DATA TABLE

MODEL AND SPEC NO. ,ELEC?R [GM. DATA

WATTS ‘ VOLTS HERTZ WIRE

25.0 DEH-53R/* ‘ 25,000 120/240 50 3
25.0 DEI-I-515FU’ 25,000 f 50 12
30,0 DEH-3R/’ 30,000 120/240 60 3
30.0 DEH-1513/* 30,000 E 60 12

30.0 DEH-9xR~’ 30,000 347/600 60
14

PHASE I

m

1

lor3
1

L__.Jlor3
3

●

- The Speclflcatlon Letter advances (A to 8, B to C .,.Z to AA, etc. ) with manufacturing cha~ges
A Speclflcatlon Number, other than 1. designates customer option(s).

f - These sets are broad range reco~nectlble sets, refer to connection diagram
Inside AC control box panel

NOTE: Hertz IS a unit of frequency equal to one cycle per second

REPLACEMENT ENGINE
100-0993 1 Engine, Replacement (Ford Motor Company Model

2711E

General Description:

Includes—Complete Cylinder Block, Fuel Pump, Fuel
Filter, Oil Filter, Starter Motor, Governor, Fan Blades

(pusher type), Flywheel, Water Pump, Oil Pan, Exhaust
Manifold.

Excludes—Alternator, Alternator Mounting Brackets,
A~~SmatQr Belt, Temperature Sender, oil Pressure
Sender, Air Cleaner, Radiator, Fan Belt and Front Moun-
ting Brackets.

(

ENGINE PARTS
Engine parts modified or added by Onan will be in this
parts list and have Onan part numbers. These
supersede similar parts listed in the Ford Engine I
manual.

All Ford engine parts must be ordered from your
nearest authorized Ford distributor. Whcm ordering
parts, refer to the engine nameplate giving the
complete engine TYPE, SERIAL and OPTIONS
number.

NOTiCE!
ITEMS REFERENCED AS QPTiC)NAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT BE
APPLICABLE T(3ALL MODELS. FOR FIELDCONVERSIONS ADDITIONAL PARTS ARE USUAL LYREQUlRED.

A4



MISCELLANEOUS ENGINE PARTS

m

8

3Q“,,+
6 ,7

26

‘25

‘iiE;!:“2ET pi..=< ‘--fifi5/:;;:,+,.-.......

[
.,.....-z

4’ ...~~t
/ ‘UJ 41

w

.: 5!5
54

‘,\ 42

ti&

$52

\

,.
!53

.&

, “k::: .. . . . . . . . . . . .
I

. ..%

.-v-- . . . . . . . . . . . . . . . . . . . . . . . ,.
,1 . . <:?

1; ,::/ {’2 “)!~j ‘;-;) ;’* #

0’

II -’
.-

5149 II -’, ,.43 :.
I

dj

. . . . . . . . . .

‘!$

/
!50 1: 1; /

-0

%

);! (
i l;’
I.....-.----------------... -.) !.. - . . . . . . ..- . . . . . . . ..-.. --. J

976-0220 (JU?JE 1$S0)

116



MISCELLANEOUS ENGINE PARTS

REF. PART Qm.
-.—-
PART REF. PART

NO. NO. USED DESCRIPTION NO. W.

1 SENDER, C)IL PRESSURE 29 800-0048

193-0108 1 Spec B through G
193-0244 i Begin Spec H 30 850-0045

2 309-0169 1 Switch, Low Oil Pressure 31 191-0786

3 SENDER, OIL TEMPERATURE
32 800.,0047

QTY.
USED

2

2
1
1

1

1
1

1
~

‘1
1

2

1

1

1

1
1
1
1
1
1
1
‘1

;
1
1
1
1

PART
DESCRIPTION

Screw, Cap - Hex Head
(5/16-18 X 7/8”)

Washer, Lock - Spring (5/16)
Bracket, Mounting - Alternator
Screw, Cap - Hex Head

(3/’8-16 X 5/8”)
Washer, Lock - External/

Internal Tooth (3/8”)
Bracket, Terminal
Harness, Engine Control

(One Fault Light)
Cover, Plate - Starter !-iole
Screw, Cap - Hex Head

(7/16-14 x 3/4”)
Washer, Lock . Spring (7/16”)
Screw, Cap - Hex Head

(1/2-13x 1“)
Washer, Lock - External/

Internal Tooth (1/2)
Cable, Electrical - Battery

(16”)
Cable, Electrical - Battery

(24”)
Cable, Electrical - Battery

Jumper
Line, Fuel - Begin Spec H
Line, Fuel - Begin Spec H
Gasket, Exhaust Tube
Plug, Pipe - Manifold (2”)
p~ace, Soienoid Bracket

Clamp, Hose
Hose, Rubber - Drain (15”)
Nlpp!e, P@ - !-klif
Valve, Ball - Oil Drain
Nipple, Pipe - Close
Elbow, Pipe - Street (45° )
Reducer, Pipe - Oil Drain
Gasket, “0” Ring - Oil Drain

193-0202
193-0249
502-0361
309-0179
502-0193

1
1
1
1
1

1
1
1
1

2
1
2

2
2
1
1
1

1
1
1
1
1

1
1
1

1
1
1

Spec B through G
Begin Spec H 33 856-0010

.$

5
6

Tei, Pipe - (1/8”)
Switch, High ‘WaterTemperature 34 332-1 2%2

35 338-0537Cor!necto[ Pipe - Fuel
LjnQ (1/8”) 8

Coupling, Pi’p@(1/8”)
Element, Air Cleaner
Cleaner, Air
Hose, Air Cleaner
Clamp, Hose - Air Cleaner
Adapter, Exhaust Tube
Screw, Cap - Hex Head

(5/16-18x 1-1/4”)
Washer, Lock - Spring (5/16)
Nut, Hex (5/16-18)
Guard, Belt
Shield, Heat - Alternator ‘
Screw, Cap - Hex Head

(5/16-18 X 5/8”)
Washer, Lock - Spring (5/16)

191-0802
800-006!3

7
8
9

10
11
12
13

502-0051
140-1089
140-1091
51.33-Q597
503-0354
155-0863
800-0030

38

J 39

40

850-0055
800-0090

856-0008

41 416-053014
15
16
17

18

850-0045
862-0015
191-0725
191-0619
800-0025

416-053142

43 416-0446

44 501-022519
20
21
22
23

850-0045
191-0101
511-0084
191-0781
800-0095

45
46
47
48
49
50
51
52
53
54
55

502-0227
185-0112
517-0085
306-0226
503-0131
503-0484
505-0135
504-0030
505-0101
505-0119
102-0619

Bracket, Adjusting - Alternator
Belt, Drive - Alternator
Puliey, Drive - Alternator
Screw, Cap - Hex Head

(1/2-13x2-l/4”’)
Washer, Lock - Spring (1/2)
Nut, Hex (1/2-13)

‘Alternator 12 Volt (Includes
Reguiotor & Fan) -
Motorola Model #!Al 2N453

24
25
26

850-0060
862-0016
191-0665

27 CAPACITOR
312-0058
312-0201
191-0732

(.10 MFD) - Thru SDec B 56 102-0532

(.5 MFD): Begin Spec C
‘Regulator, Voltage (Part of

Alternator)

● - For components, contact your nearest Motorola Dealer or
Motorola Autornotiw FYc;ducts, Inc., 9401 W. Grand Ave.,
Franklin Park, Illinois 60131.

28

976-0220 (JUNE 1980!

A71



CCX)LI?W3SYSTEM (Riw!Wcx Cooled Generator sets)

REF. PART
No. No.

1 130-0352
2 815-0181

3 130-0351
4 815-0181

5 503-0365
6 !503-0441
7 503-0311
8 503-0441
9 504-0028

10 130-0449
11 821-0014

12 870-0113
13

15

16

‘!7

18

“-

+-

130-0815

QTY.
USED

1
4

8
1

PART
DESCRIPTION

Guard, Fan - Right Side
Screw, Tapping, Thread

Cutting - Hex Head with
External Tooth Washer
(#lo-32 x 1/2”)

Guard, Fan - Left Side
Screw, Tapping, Thread

Cutting - Hex Head with
External Tooth Washer
(#10-32 X 1/2”)

Clamp, Hose
Hose, Rubber - Upper
Clamp, Hose
Hose, Rubber - Lower
Vaive ,. Drain
Cap - Radiator
Screw, Self-Locking - Hex

Head (5/16-18 x 1/2”)
Nut, ClInch (5/16-18)
Radiator

KIT’, REPLACEMENT-WATER FILTER
130-0769 ? Regular (Includes Parts

Marked “)
130-0772 1 Spectal (Includes Parts

Marked +)
GASKET, COVER
130-0777 1 “Regular Element
130-0778 +PAF Element
ELEMENT, FILTE~
130-0773 1 ‘Regular Element .
130-0776 1 +PAF Element
PLATE. F!LTER ELEMENT (Lower)
130-0779 1 ‘Regular Element
130-0780 1 +PAF Element

Contained in the #l 30-0769 Element Replacement Kit for
thr?original element.

Contained }nthe#130-0772 Element Replacement Kit for
Permanent AntI-Freeze.

8

12

“-N&--—’---7rl’lww. .

9*—5 I M-w
I Il!w

F-----lIIw

3

(’ Ilw

CRANKER CONTROL -12 VOLT - STANDARD

REF. PART OTY. PART
NO. W. USED DESCRIPTION

300-0733 Control, Cranker -12 Volt
CR 1 357-0004 1 Diode, Rectlfler

(400 MA, 4i33 v~lo

,-” 4
F

97S-0220 (JUNE 19S0)

A8



REF. PART
NO. NO.

1 ‘115-0025
2 150-0638

3 115-0025
4 516-0103
5 306-0215

6 518-0218;
7 306-01!33
8 518-0203
9 306-0161

lo ~~~=ol~l

HOPPING SOLENOID

15

QT’Y.
USED

2
1

1
1
1

2
1
1
1
2

FART
DESCRIPTION

Nut, Hex - Hardened (1/4-28)
Joint, Ball - Rod to

InjectIon Pump
Nut, Hex - Hardened (1/4-28)
Pin, Roll (1/8 x 1/2”)
Fed, Connecting - Solenold

to Injector Pump
Ring, Retaining
Cover, Plunger - Solenoid
Ring, Retaining
Spring, Plunger - Solenoid
Screw, Machine - Round

Head (1/4-20 x 3/4”)

REF. PART
No. NO.

11 850-0040”

12 862-0001
13 307-0628
14 306-0222
15 306-0162
16 800-0069

17 850-0050
18 306-0214
19 306-0226

C)TY.
USED

2
2
1
1
1
2

2
1
1

PART
DESCRIPTlON

Washer, Lock - Spring ~114)
Nut Hex (1/4-20)
Solenold (12 Volt)
Plunger, Solenoid
Spacer, Mounting - Solenold
Screw, Cap - Hex Head

(7/16-14 X 3/4”)
Washer, Lock - Spring (7~16)
Bracket, Mounting - Solenold
Brace - Solenoid Mounting

Bracket - Through Spec G

976-0220 (JUNE Iwo)



42-
\

eoA b ‘/

10

13

CHA’SSIS

‘\ r---’

~-”-- z,

P \
2(3-, ‘ ,

/., *

:17 ●’ 39
e \ /

.

-36

-09--48
0-

49

076-0220 (JUNE 1960)

No



REF. PART
NO. NO.

27 862-0016
28 337-0090

QT’Y.
USED

1
1

PART
DESCRIPTION

Nut, Hex (1/2-13)
Lead, Electrical -Ground

(Flexible)
Screw, Cap - Special Hex

Head, Unplated (3/4-10 x 1“)
Screw, Cap - Hex Head

(7/16-14 X l“)

Washer, Lock - Spring (7/16)
Mount, Vibration
Sc~ew, Cap - Hex Head

(1/2-13 X 1-1/4”)
Washer, Lock - Spring (1/2)
Bracket, Support - Generator

Spec B Through G
Screw, S@!f-!ocking - Hex

Head (5/16-18 x 1/2”)
Nut, Plate (5/16-18)
Trim, Chassis - Right Side

Spec B ThroughG
Trim, Chassis - Left Side

REF.
NO,

‘1

PART
No.

40!5-1409

QTY.
USED

1

8

8

1

8

2

2
z

1
2

2
2
1

:
2

2

:

6
1
1

1

1

1

1

PAR%’
DESCRIPTION

Extension, Hood - Hadiator
Spec B Through G

Screw, Self-Locking - Hex
Head (S/l&18 x 1/2”)

Nut, Clinch (!5/16-18)
(Also used with Housed Sets)

Panel, Radiator (Also used
with Housed Sets)

Screw, Self-locking - Hex .
Head (5/ib-lu x l/Y’)

---

Screw, Cap - Hex Head
(3/8-16 X l“)

Washer, Lock - Spring (3/8)
Screw, Cap - Special Hex

Head, Unplated (3/4-10x l“)
Support, Engine
Screw, Cap - Hex l-lead

(1/2-13 x l“)
Washer, Lock - Spring (1/2)
Nut, Hex (1/2-13)
Mount, Vibration
Nut, Wing (5/16-15),
Washer, Lock - Spring (5/16)
Washer, Flat (1 1/32” ID x

11/16” OD X 1/16” THK)
Stud (5/16-18 x 3-1/4”)
Frame, Hold-down - Battery
Screw, Self-locking - Hex

Head (3/8-16 x 3/4”)
Nut. Self-locking (3/8-16)
Tray - Battery
Screw, Cap - Hex Head

(1/2-13x l“)
Washer, Lock - External/

Internal Tooth (1/2)
Screw, Cap - Hex Head

(1/’2-13 X 1-1/4”)
Washer, Lock - External/

2 821-0014
29 800-0520 2

3 870-0113
30 800-0071 4

405-18114
31 850-0055
32 402-9030
33 800-0091

4
2
4

5 821-0014

6 800-0050
34 850-0060
35 232-2106

4
27

8

9
10

850-0050
800-0520

36 821-0014 6

403-0910
800-0090

850-0060
862-0016
402-0030
~~~.QQo~

850-0045
526-0115

37 870-0020
38 403-0913

6
1

11
12
13
14
15
16

39 403-0914 1
Spec B Through G

40 CHASSIS - ENGINE/GENERATOR (Also Used
With Housed Sets)
403-1111 1
403-0911 1
862-0004 4
526-0030 2
403-1426 1

Thru Spec F
Spec G,H,J
Nut, Hex (7/16-14)
Washer, Flat (3/8”)
Spacer, Mounting Cushion

Spec G,H,J
Screw, Hex Head - Cap

(3/4-10 x 1-1/2”)
Screw. Hex Head - Cap

(5/16-18 x 1“) - Spec G,H,J
Washer, Lock (5/16”) -

Spec G,H,J
Lug, Solderless - Spec G,H,J
Washer, Lock (EIT 5/16”) -

Spec G,H, J
Nut, Hex (5/16”) - Spec G,H,J

41
42
43

17
16
19

520-0663
416-0480
821-0029

44 800-0551 1870-0281
416-0666
800-0090 800-0028 145

23 856-00?3 46 850-0045 1

24 800-0091 47
48

332- ?473 1
856-0008 1

25 858-0013
Internal Tooth (1/2)

Washer, Lock - Spring
49 $62-0015 1

26 (350-0060 (1/2)

\

976-022’Q (JUNE 1$S0)

Al 1



CONTROL HOUSING

UJ-’4

#...e$

REF. PART
NO. NO.

1 812-0146

2 850-0040
3 234-0370
4 821-0010

5 234-0361
6 821-0014

7 301-3156

8 815-0350

9 301-3156
10 815-0850

11 301-3156

12 800-0003

13 526-0018

14 850-0040
15 862-0001
16 301-3155
17 508-0001

18 821-0014

19 821-0010

20 301-3154

QTY.
USED

4

4
1
7

1
4

As Req

As Req

1
6

1

4

8

4
4
1
1

4

1

1

A12

PART
DESCRIPTION

Screw, Machine- Round Head
(1/4-20 X 3/8”)

Washer, Lock-Spring (1/4)
Grille, Inlet, Air
Screw, Self40cking -Hex

Head (1/4-20 x 1/2”)
Wrapper, End Bell -Generator
Screw, Self-locking -Hex

Head (5/16-18 x 1/2”) -
Control Box Mounting

PaneI, Blank-Top (Also used
on Housed Sets)

Screw, Tapping- Hex Head,
Slotted (#10-32 x 3/8”)

Panel, Blank - Left Side
Screw, Tapping - Hex Head,

Slotted (#1 O-32 x 3/8”)
Panel, Blank - Right Side (Also

used on Housed Sets)
Screw, Cap - Hex Head’

(1/4-20 X 1/2)
Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
Washer, Lock - Spring (1/4)
Nut, Hex (1/4-20)
Housing, Control Box
Grommet, Rubber

(3/4” ID X 1-9/32” OD)
Screw, Self-locking - Hex

Head (5/16-18 x 1/2”)
Screw, Self -1ocking - Hex

Head (1/4-20 x 1/2”)
Saddle - Control Box Housing 976-0220 (JUNE Iwo)



CONTROL (Engine SectIon)

14

I

“4-E!EII37-EEDI

6’

&

c? /24

Q)Y

F\/’ ‘
● ●

\-’”

‘w
\.

@
27

26

31 30

97S-0226 (JUNE 1980)



CONTROL (ENGINE SECTION)

REF.
NO.

1

2

3
4

5

6

7
8
9

10

11
12

15

16
17
18

19

PART PART
N(). :sYi nE!M?QIDTIQNw-”- . . . . . .

PANEL ONLY, ENGINE CONTROL
301-3165 1 pets With One Fault Light
301-3253 1 Bracket, Angle - Control

Mounting
308-0138 1 Switch, Toggle (.SPDT)
308-0002 1 Switch, Toggle (SPST) -

Thru Spec G
GAUGE, OIL PRESSURE
193-0107 1 Spec B Through G
193-0243 Begin Spec H
GAUGE, WATER TEMPERATURE
193-0106 1 Spec B Through G
193-0245 7 Begin Spec H
302-0061 1 Ammeter (30-0-30)
332-1239 Strip, Marker
332-1241 ; Strip, Marker
308-0003 1 Plate, Switch (On-Off) -

Through Spec G
332-1276 2 Plug, Key
307-1058 2 Relay, Ignition, Start-

c)jg~~nnaet,,, ,e-.
307-1031 1 Relay, Start Solenoid
322-0149 1 Light, Panel - Through

Spec G
322-0004 1 Lamp Pilot (12 Volt) -

Through Spec G
322-0128 1 Light, Indicator (Fauit)
300-0733 1 ●Control, Cycle Cranker
01-lrln@7niluv-uo I 3 1 “Control, Engine Monitor -

One Fault Light
HARNESS ASSEMBLY, WIRING - CONTROL
(Includes Parts Marked t)
338-0528 1 Sets with One Fault !.ight -

Standard - Through Spec G
338-1065 1 Sets with One Fault Light -

Standard - Begin Spec H
3.38-0534 1 Sets with Five Fault Lights -

Optional
332-0537 1 tBoard, Terminal (4 Place)
332-0795 1 tBoard, Terminal (16 Place)
323-0765 2 tSocket, Relay

REF. PART
NO. NO.

25 323-0764
26 332-1269

~~ 332- I 280
28 332-1043

29 307-1061
35 332-0699

9

31 332-1240
32 307-1157
33 322-0107
34 322-0108

35 322-0109

36 322-0110

37 322-0111
38 322-0112
39 356-0072

~0 356-0070

41 312-0076

42 850-0025

43 850-0008

44 812-0065,

45 8;0-0020

46 860-0006

47 332-0941

QTY. PART
USED DESCRIPTION

1 tSocket, Relay
AsReq tContact, Electrical-

PC Beard Connector
AsRea yTerminal, Lua

1“ tJumDer (Not~n Harness

1
1

1
3
1
1

1

1
1
1

1

2

2

2

1

1

1

33L0534)
Relay, Armature

tBoard, Terminal (6 Place).
(Not in Harness 338-0528;
~38-1065

C+riw.., p, L&lr’ker
Clip, Retaining - Relay
Light, Indicator (Overcrank)
Light, Indicator (Low Oil

Pressure)
Light, indicator (Hi Engine

Temp)
Light, Indicator (Low Engine

Temp)
Light, Indicator (Overspeed)
Light, Indicator (Hi Oil Temp)
Capacitor (Begin Serial

#A780293758 During Spec H)
Bracket, fvtounting (Begin Serial

#A780293758 During Spec H)
Screw, Machine - Roundhead

(8-32 x 5/16”) - Begin Serial
#A780293758 Curing Spec H

Washer, Lock (#8)-Begin
*r; a! #A7~0293758 During

Spec H
Nut, Hex (#8-32) - Begin Serial

#A780293758 During Spec H
Screw, Machine - Roundhead

(#6-32 x 5/8”) - Begin Serial
#A780293758 During Spec H

Washer, Lock (#6) - Begin Serial
#A780293758 During Spec H

Nut, Hex (#6-32) - Begin Serial
#A780293758 During Spec H

Tie, Wire Holddown
e

20
21
22 2
23 332-1271 2 tHousmg, Connector (PC Boards)
24 332-0051 1 ClamD. LOOD ● - See Separate Group for Components,–, ———,

~ - Included in Wiring Harness.

976-0220 ~JUNE 1SS0)

AIA



CXW4TRQL(AcoutputPomm;

a e

- *

o Q

●

5

35

24
I

23 .

10

15-

30

25

\
n7

31

/ $$?
32 ,

N
00.,.1

.,
.’ . .

., .,

6. ..
,! *I
‘, t!

976-0220 (Ju~E 1S80J

B1
i,



CONTROL [AC OUTPUT PORTION)

REF. PART QTY. Pm-r
NO. NO. USED DESCRIPTION

1 301-3158 Box, Control
2 PANEL ONL”Y, COINTRQL

301-3187

301.3822

301-3’168

301-3274’

301-3341

301-3J21

3 402-0078
4 337-0049
5 320-0431

1

1

1

1

1

4
1
1

SetsWithout Meter Panel
25.0DEt-f-53R &30.ODEH-3R

Sets -Through Spec H
25.ODEH-53R & 30.ODEH-3R

Sets - Begin Spec J
25.ODE!-f-515R & 30 DEH-15F?

S21s - Through Spec F
25. ODEH-515R & 30 DEH-15R

Sets - Begin Spec G
30. ODEH-9XR Sets - Thru

Spec F
30. ODEH-9XR Sets - Begin

spec G
Mount, Vibration
Lead, Electrical - Ground
Breaker, Circuit

6 MARKER SIRIP
332-1248 1 Strip, Marker (12 Place)

7 TRANSFC)RMER, VOLTAGE
315-0342 1 Spec B Through G
315-0431 1 Begin Spec H

8 303-0032 1 Knob
9 303-0076 1 Knob, Pointer

10 ROTARY SWITCH, VOLTMETER
308-0012 1 Switch, Rotary -2 Po}e,

4 Position
11 303-0170 1 Rheostat
12 350-0556 1 tResistor, Cornoosition

13 307-1061 1
14 301-3244 1
15 REGULATOR BOARD,

for Breakdown)
332-1268 1

332-1956 1

(47,000-Ohrn, 1/2 Watt, 5°/0)

(Not in Harness 338.0522;
338-0523; 338-0570; 338-0571 ;
338-0735; 338-0759; 338-0765;
338-0766)
Relay, Voltage Selector
Bracket, Angie - Relay Socket
VOLTAGE (See Separate Group

Spec B through G (use
w/315-0342)

13eain Soec H (use w/315-0431)
16 HARNESS, W!RING - AC 60 NTROL (includes ‘

Parts Marked +)
%ts Without Meter Panel

338-0522 1 25.ODEH-53R & 30.ODEH-3R
Sets - Through Spec F

338-0735 1 25.ODEH-53R & 3WODEH-3R ‘
Sets - Spec G

338-0765 1 25. ODEH-53R & 30. ODEH-3R
Sets - Spec H,J

338-0524 1 25. ODEH-515R & 30.ODEH-15R
Sets - Throug’~ Spec F

338-0730 1 25.0 DEHM515R & 30. ODEH-15R
Sets - Spec G

338-0764 1 25. ODEH-515R & 30,0 DEH-15R
Sets - Spec G,H,J

338-0570 1 30,0 DEH-9XR Sets - Through
Sgec F

REF. p&3T

NO. NO.

338-0759
338-0766

338-0523

17 332-0050
1B 406-0332

19 406-0333
●

20 406-0334

21 508-0001

22

23

24
25

26

27

28

29
30

31

32

33
34

35
36

QTY.
USED

1
1

1

1
2

2
2

4

PART
DESCRIPTION

30. ODEH-9XR Sets - Spec G
30. ODEH-9XR Sets - Spec G,H -

Sets With Meter Panel
25.ODEH-53R & 30. ODEH-3R

sets
Clamp, Loop
Receptacle, Turnbutton

Fastener
Stud, Turnbutton Fastener
Washer, Lock - Turnbutton

Stud
Grommet, Rubber (1-1/16” OD)

Through Spec F
TIME TOTALIZING METER
302-0466 1 60 Hertz
302-0469 1 50 Hertz
ELECTRICAL FREQUENCY METER
302-0221 1 60 Hertz
302-0256 1 50 Hertz
302-0719 ‘ Ammeter (O-75, O-150)
CURRENT TRAN~FORMER
302-0079 3 25. ODEH-515R & 30. ODEH-15R

Sets
302-0209 2 25. ODEH-53R & 30. ODEH-3R

Sets
302-0117 3 30.ODEH-9XR Sets
302-0729 1 Bracket, Angle - Current

Transformer Mounting
302-0235 3 Clamp, Retaining, Transformer -

Upper
302-0236 3 Clamp, Retaining, Transformer -

Lower
302-0253 As Req Shim - Transformer Mounting
TERMINAL BOARD
332-0607 1 TBoard, Terminal (12 Place)

(Not in Harness 338-0523; .,
338-0525; 338-0571 ;
338-0730; 338-0759) ;

332-0795 1 tBoard, Terminal (16 Place) -
OPtional (Not in Harness
338-0522; 338-0524; 338-0570;
338-0765; 338-0766)

323-0764 1 tSocket, Relay (Not in
Harness 338-0522; 338-0523;
338-0570; 338-0571 ; 338-0735;
338-0759; 338-0765; 338-0766)

332-1280 As Req TTerminal, Lug (Not in Harness
338-0522; 338-0523;. 838-0570:
338-0571 ; 338-0735; 338-0759; ‘
338-0765; 338-0766)

315-0384 1 Reactor - Begin Spec G
305-0524 1 Rectifier Assembly - Begin

Spec G
307-1157 ~ 1 Clip, Retaining - Relay
508-0203:, 1 Bushing, Nylon (1-23/64” OD) -

Spec G,H,J

t - Included in Wiring Harness

976-0220 (JUNE 1980)



\

63
34-3!5

w
-A --?~ #-,

,4
; .,

30

I

5’2 T 49
53

47
I

I
—— —— .— — —- — -1.— ——

r ——. ——— .——
I

31

\\

. .

‘T t
~029

28
— —

97&0220 (JUNE 1980)

B3



GENERATOR

REF. Mm
NO. NO.

1 800-(.)003

(NY. “ PART
USED DESCRIPTION

2 Screw, Cap - Hex Head
{1/4-20 x t/2”]

2 Wa.her, Lock - Spring (1/4”)
1 Contact Assembly - Overspead

Switch (Includes Parts
Marked f) - Begin Spec G

1 ~point, O’erspeed Switch
1 ~Nut, Insulated - Overiapeed

Switch
2 Tfdut, Hex (1/4-20)
1 t’Washer, Lock - Meirid .

Tooth [1 /4”)

REF. PART ~., ,,

NO. No. !J -, ,,,J

35 520-0721 4

36 503-0611
37 STATOR, WOUN;

220-1552 1
220-1994 1
220-1552 1
220-1451 1
220-1599 1

38 812-0189 1

39 856-0010 1

40 150-0717 i

PART
OESCRIP~QN

SMUG43/8-16x3/8-16x 16-11/$%?”)
L&d on Three Phase Sets

Hose, Rubber

25.ODEH-53R Sets
25.ODEH-515R Sets
30.ODEH-3R Sets
30.ODEH-15R Sets
30.oDfEH-9xR sets
Screw, Machine - Round l-lead

(3f8-16 x 3/4”) ,
Washer, Lock - Exwwnal/

lriterriai Tooth (3J8”)
Switch, Overspeed

2 8!50-0040
3 150-1456

4 150-0723
5 870-0250

6 862-0001
7 853-OOI 3

8 150-1356 1 ~BrackeL ~verspeed Switch
9 VC)LTAGE REGULATOR ASSEMBLY Spec B Though G

(See $%M4fate Group for C0mpi8te Breakdown) ROTOR ASSEMBLY, GENERATOR (Irrciudes Parts Marked ●)
305-0491
305-0489
800-0009

41 800-0513 1 *Screw, Cap’- Hex Head,
Speciai Heat Treated,
Unpiated (3/4-10x 1-1/2’)

“Washer, Lock - Spring (3/4”)
*Washer, Fiat - Steei Aiioy

(13/16” !~X2° 0Dx3/16’ Thk)
“Bearing, Bail
●Spacer, Sieeve
*Key, Machine (1/4” x 1/4” %’7/8”)
●Rotor Assembiy, Exciter -

Brushiess Genere!ors Qn!y
(See Separate Group for
Components)

●Ring, Collector - Brush
Type Gefrerators C)niy

Boit, Hex Head -tGrade 8
(3/8-16 X l“) ;

‘Wit, Hex Head - ~yia 8
(5/8-11 X l“)

“Washer, Fiat - Special
Hardened Steei 5/8”

●Disk, Drive - Generator
●Fan, Certtrifugai - Generator

25.0 DEH - 53R Sets
25.0 DtEH -515R Sets
30.0 DEH - 3R Sets
30.0 DEH - 15R Sets
30.0 DEH - 9XR Sets

Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Cover, Adapter Slot
Catch, Adapter Siot Cover
Grommet, Rubber - Generator

Atiapter
Screw, Cap - Hex i-lead

(7/16-14 X 1-1/4”)
Wa~her, Lock - Spring (7/16”)
Pin; Straight, Headiess
Adapter - Engine to Generator
Screw, Hex Head - Cap

!7/16-14 x 2“) - Spec G,H,J

1

;

4

2
4

4
1
‘i
4

8
1

4

4
4

4
4

1

4
4
2

2
2
1

8

8
4

Brushless Generator
Brush Type Generator
Screw, Cap - Hex Head

(1/4-20 x 1-1/2”) Spec B
Through F

Washer, Lock - Externai
Tooth (1/4”) Spec B
Through F

Spacer, Sleeve
Nut, Hex - Special, Grade 8

(3/8-16)
Washer, L,Sck - Spring (3/8”)
End Beii - Generator
Seal, Clii - “O” Ring
Screw, Cap - Hex Head

(1/4-20 x 1-1/2”)
Washer, Lock - Spring (1/4”)
Stator, Exciter - Brushless

Generator
Screw, Cap - Hex Head,

Speciai - Heat Treated
(1/4-20 X 1-1/4”]

Washer, Lock - Spring (1/4”)
Washer, Fiat (17/64” iD x

5/8” 00 X 1/16” Thk)
Spacer, S!eeve
Washer, Flat (17/84’ ID x

9/16” OD X 1/32” Thk)
Rig Assembly, Brush (inciudes

Brush and Springs Marked +)
Brush Type Generators

*Spring, Brush
+Brush, Generator
Screw, Cap - Hex Head

(1/4-20 X ?-1/4”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screen, Air Outiet -

Generator
Screw, Cap - Hex Head

(3/6-76 x 1-1/4”)
Washer, Lock - Spring (3/8”)
Stud (3/8-16 X 3/8-16X

14-11/16”) - Used on Three
Phase Sets

10
42 850-0079 ?
43 5243-0238 1

11 853-0013
44 510-0101 1
45 232-21 !32 1
46 515=0145 1
47 20?-1739 1

12
13

305-0481
862-0011

850-0050
211-0185
509-0125
800-0009

14
15
16
17

48

49

:,( i

204-10083 1

805-0018 8
X@oo40
220-2353

526-0259 820 114-0023

232-2076 1
205-0089
ROTOR, WOUND1
201-1714 1
201-2666 1
201-2669 1
201-2666 1
201-2666 1
862-0001 2
850-0040 2
232-2210 2
232-2211 2
508-0001 1

S!
53
54

21
22

850-0040
526-0018

23
24

212-1225
526-oOI 6

25 212-0342

%
57
58
59

26
27
28

212-1105
214-0046
800-0006

60 800-0072 B29
30
31

850-0040
862-0001
234-0368 61

62
63
64

850-0055 9
516-0152 2
231-0749 1
$00-0076 1

32 800-0051

33
34

850-0050
520-0718

t - inciuded In Overspeed Contact Assembiy No. 150-1456
+ - Inciuded in Brush Rig Assembly No. 212-0342.
“ - inciuded in Generator Rotor Assemb}y,



EXCITER ROTOR

17

14

REF.
NO.

1
2
3
4
5
6

7

8
9

10

PART
NO.

358-0016
358-0015
!370-0053
850-0030
508-0093
813-0100

526-0008

850-0030
870-0053
813-0110

an.
USED

3
3
6
6
2
2

2

2
2
4

PART
DESCRIPTION

Recttfler, Dmde - Posmve
Rectlfler. Diode - Negatwe
Nut. Heg (K1o-32)
Washer, Lock - Spring (#10)
Grommet, Rubber
Screw, Machine - Round Head

(u Io-32 X 112”)
Washer, Flat ( 13/64” ID x

7/16” OD x 1/32” THK)
Washer, Lock - Spring (#IO)
NLIt. Hex (#10-32)
Screw. Machine - Round Head

(#10-32 X 2“)

REF. PART
NO. NO.

11 526-0009

12 332-0050
13 508-0124
14 508-0156

15 850-0030
16 870-0053
17 363-0054

18 363-0055

19 201-1737

QTY.
USED

4

2
4
4

5
4
1

1

1

PART
DESCRIPTK)N

Washer, Flat (7/32” ID x
I/2° OD x 1/16” THK)

Clamp, LooP
Spacer, Stepped
Washer, Flat - Fiber

(19/64” ID X 1-7/8” OD X 1/8” THK)
Washer, Lock - Spring (H1O)
Nut, Hex (#10-32)
Heat .SInk, Rectifier -

Posltwe
Heat Sink, Rectifier -

Negative
Rotor, Exciter

97&-0220 (JUNE 10SO)

B5



VOLTAGE REGkJLATOR =SPEC B THROUGH G

/4

h

13

“-- 7-8

22

7

5

\ ,—

‘v?/

r
., 6

-13

33
I

31
+dk

32 3234



VOLTAGE REGULATOR - SPEC B THROUGH G

REF.
No.

:
3

4

:
7

8

9

10

11

12

13

14

15

16

PART QTY. PART
NO. USED nFsCRIBYION---- ...! . .-

CHASSIS ASSEMBLY, VOLTAGE REGULATOR
(Complete)
305-0491 fhshless Generator (Includes

Parts Marked ‘)
305-0485 1 Brush Type Generator (Includes

Parts Marked t)
305-0482 1 “tChassls, Voltage Regulator
358-002!3 “tRectifter, Silicon (CR3) *
RECTIFHER, SILICICW CONTROLLED
364-0014 2 “Brushless Generator (Q4 & Q5)
364-0012 2 tBrush Type Generator (Q4 & Q5)
RECTIFIER, SILICON
358-0035 2 ‘M3rushless Generator (CR1 &CF42)
358-0031 2 tElrush Type Generator (CRl &CR2)
363-0048 3 “tHeat Sink, Rectifier
332-1265 6 “tlmsulator, Stand off
812-0077 6 “tScrew, Roundhead - Heat Smk

Mtg (8-32 X 3/8”)
853-0005 6 “tWasher, Lock - ET - Heat

Smk Mtg (#8)
812-0G77 6 *tScrew, Machine Roundhead -

Stand off Insulator Mtg
(#8-32 X 3/8”)

853-0005 6 “tWasher, Lock - ET
Stand off Insulator Mtg (#8)

871-0010 3 ‘tNut, Hex - Rectifier Mounting
{CR1, CR2 & CR3) (#10-32)

526-0009 3 ‘tWasher, Flat (7/32” I.D. xl/2° O.D.
x 1/16” Thick) - Rectifier Mtg.
(CRI, CR2 & CR3)

850-0030 3 “~\Ptasher, Lock - Spring - Rectifier
Mtg (CR1, CR2 & CR3) (#IO)

812-0079 2 “tScrew, Machmt? - Roundhead -
Rectlfler Lead to Heat Sink
(#8-32 X 1/2”)

526-0048 2 “tWasher, Flat (Brass) (.172” ID
x 3f8° O D x 1/32” Thick)

853-0005 2 “tWasher, Lock - ET - Rectifier
Lead to Heat Sink (#8)

REF. PART
NO. NO.

17 871-0007

18 812-0079

19 853-0005

20 871-0007

21 508-0002
22 332-1415
23 332-1266
24 812-0081

25 853-0005

26 860-0008

QTY. PART
USED DESCRIPTION

2 “tNut, Hex - Rectifier Lead to
Heat Sink (#8-32)

1 ‘tScrew, Machine Roundhead -
Termmal Blbck Lead to ,’
Heatsink (#8-32 x 1/2”) -

1 ‘tWasher, Lock - ET -
Terminal Block to Heat
Smk (#8)

1 “tNut, Hex - Term$nal Block Lead
to Heat Sink (#8-32)

2 “tGrommet, Rubber
1 ‘tClamp, Cable
1 ‘t Block, Termtnal
2 “tScrew Machine - Roundhead -

Terminal Block Mounting
(#8-32 X 5/8”)

2 “tWasher, Lock - ET - Terminal
Block Mounting (#8)

2 ‘tNut. Hex - Terminal Block
Mounting (#8-32)

27 REACTOR ASSEM13LY, COMMUTATOR
315-0343 1 ‘Brushless Generator
315-0341 tBrush Type Generator

28 812-0077 ; “tScrew, Machine - Roundhead -
Reactor Mtg. (#8-32 x 3/8”)

29 853-0005 2 “tWasher, Lock - ET -
Reactor Mounting (#8)

30 860-0008 2 ●tNut, Hex - Reactor Mtg (#8-32)
31 150-0723 1 “tPo[nt, Contact - Overs~eed

32 862-0001
Switch

2 ,,. , -— —.—-.-—
TIYUt, ii19X - ~onlac[ rolnt

(1/4-20)
33 853-0013 1 ‘tWasher, Lock - ET

Contact Point (1/4)
34 870-0250 2 ‘tNut, Insulator - Contact Point

(1/4)
35 332-1043 2 “tJumper - Terminal Block

“ - Parts included In 305-0491 Voltage Regulator
t - Parts included in 305-0489 Voltage Regulator

976-0220 (JUNE 1980)



VOLTAGE REG!JLJATOI?BOARD - BRUW-UJU5STYPE
GENERATOR (SPEC B THROUGH G)

REF.
‘No.

Ti31

cl
C2< C7
C3. C9
C4, C12
C5 C8
C6
Clo
Cll
C13
CR4,5,6,7
8.9<10,11

CR12
CR13
CR14
CR15
K1
Cll, 02
03
Rl, R23
Ff2, R3
R4
Ft5

R6

PART
No.

332-1268

332-1252
355-0018
355-0005
355-0017
355-0006
355-0016
355-0015
355-0014
355-0020
356-0039

357-0014
359-0ti16
359-0025
359-0026
359-0015
307-1063
362-0017
361-0604
350-0355
350-0351
350-1075
353-0040

353-0039

OTY.
USED

PART
,DESCRIPTION

QTY. PART REF. PART
USED DESCRIPTION NO. NO:’

fJrlnted Circuit Board -
Cornp!ete

Terminal Block
Capacitor (47, 100Volt)
Capacltor(.22Mfd ,200Volt)
~apacltor(47Mfd., 400 Volt)
Capacitor (47fdfd .200Volt)
Capacltor(l Mfd.,100Volt)
Capacitor(l Mfd,200Volt)
Capacltor(047Mfd .200 Volt)
Capacltor(l Mfd.400 Volt)
Capacltor(100Mfd 10Volt)

R7 350+398 1

2

2

2

1
1

2

1

1

2

1

1

1

1
1

1

1
1
2
2
2
2
1
1
1
1

8
1
1
1
1
1

2
T

2
2
1
1

1

Resistor (3,000-Ohm,
1/2 Watt)

Resistor (330,000-Ohm,
1/2 Watt)

Resistor (33,000-Ohm,
1/2 Watt)

Resistor.Fixed (15,000-Ohm

5 Watt)
Resistor (6.800-Ohm, 2 Watt)
Resistor (220,000 -Ohm,

2 Watt)
Resistor (100,000-Ohm,

1/2 Wattj
Resistor, Metal Film

13,000-Ohm, 1/4 Watt)
P~tentlometer

Resistor, Metal Film
(28,000-Ohm, l/4 Watt)

Resistor. Metal Film
(5,110-Ohm, 1/4 Watt)

Resistor, Metal Film

(8,870-Ohm, li4 Watt)
Resistor (1 0,000-Ohm,

2 Watt)
Potentiometer
Resistor (1 O Megohm,

1/2 Watt)

R18, R16 350-0447

R9, R1O 350-0423

Rll, R12 352-0151

R13
R14

350-1007
350-0443

R15, R27 350-0435

Rectifier. .SIIIcon
EYode, Zerwr (6 8 Volt)
Diode. Zen&r (20 Volt)
Diode, Zener (18 Volt)
Diode, Zener (24 Volt)
Relay, Magnetic Reed
Transistor, Slllcon
Transistor, Unljunctlon
Reststor (47-Ohm, 1/2 Watt)
Resistor (33-Ohm, 1/2 Wi::i
Reststor (4 7 Megohm, 2 Watt)
Resistor, Fixed (270-Ohm,

10 Watt)
Resistor, F’lxed (5.000-Ohm.

15 Watt)

R17 351-0521

R18
R20, R22

303-0168
351-0520

R21 351-0522

R24 351-0523

R25 350-1011

R26
R28

303-0164
350-0459

976-0220 (JUNE 1990)



VOIL1’AGE REGULATOR BOARD - BEGIN SPEC H

●

REF.
No.

\

c1 14
C2 C7
C3
C4 C12
C5 C8
Cfj
Cll
C13

cF13
Thru 11

CR12
CR13
CR14

F2,F3
ICI

02
Q3
RI
R2 R3
R4
R5

FM

~

PART
NO.

332-1956

355-0042
355.0043
355-0047
355-0044
355-0046
355-0056
355-0048
356-0039

357-0014
359-0036
359-0025
359-0026
321-0204
367-0005
362-0017
361-0004
350-0355
350-0351
350-1075
353-0040

353-0039

(’27-Y.
USED

1

2
2
1
2
2
1
1
1

9
1
1
1
2
1
1
1
1
2
1
1

1

.—
n!!
r-]

L!
B14

‘7 *II Cn,, A

-.
C$ cull “,

[]!”..—...
n9- , m

m)+
m 3

.1

E-’-- -––---l
—

1 2 3 4\ 5 6 7 8 9 1011 12

vR~109A$ID ASSY-PC .[V 10
3321956

PART
DESCRIPTION

Board Assembly F71nted -
Complete

Capacttor -47 Mfd, 250 Volt
Capacitor - 22 Pvlfd 2!50 Volt

Capacttor - 47 Mfd 400 Volt

Capacitor -47 Mfd. 250 Volt
Capacdor - 1 Mfd 100 Volt
Capacitor - 33 Mfd 250 Volt
Capacitor - 1 Mfd, 400 Volt

Capacitor - Electrolytic
100 Mfd 10 Volt

Rectlfler - Stllcon

Diode - Zener 56 VOI?
Diode - Zener 20 Volt
Diode - Zener 18 Volt
Fuse. 1114AmL
Integrated Clrcult
Transistor - Silicon NPN
Transistor - Unljunctton
Reststor -1 ‘2 Watt, 4i’-Ohm
Resistor -1 2 Watt. 33-Ohm
Resistor -2 Watt, 47 Meg-Ohm
Resistor - Fixed 10 Watt.

27 L3-Ohm
Resistor - Fixed 15 Watt,

5.000-Ohm

REF.
NO.

Pi’
R8 R16
RIO
Ff9,Rll

R12
R13
R14
R15 R27
R17

RI()
R20 22

29 & 30
R21

R24

R25 R31
R 26

R28
Tb?
CR15

K1
R19

PART
NO.

350-0398
350-0447
351-0885

352-0151

351-0909
350-0411
350-0443
350-0435
351-0293

303-0210

351-0520
35’1 -0522

351-0523

350-1011
303-0211

350-0568
332-1252
359-0015
321-0163
307-1063
350-1007

OTY. PART
USED DESCRIPTION

1
2
1

2

1
1
1
2
1

1

4
1

1

2
1

1
1
1

6
1
1

Resistor -12 Watt, 3.000-Ohm
Resistor -1 2 Watt 330 000-Ohm
Resistor - 1 2 Watt 51,100 -Cllhm

Resistor - Fixed 5 Watt
15,000-Ohm

Resistor -1 2 Watt, 90,900-Ohm
Resistor - 1/2 Watt, 10,000-Ohm

Res\stor - l’2Watt, 220,000-Ohm
Resistor- 1 2Watt l@1000-Ohm
Reststor, Metal Film -

11’4 Watt, 11,000-Ohm

Potentiometer- 5,000-Ohm, 1 2 Watt

Reslstw - 1/4 Watt, 28.000.Ohm
Resistor - Metal Ftlm -

14 Watt, 5,110-Ohm
Resistor - Metal Film -

1 4 Watt, 8,870-Ohm
Reststor -2 Watt, 10,000-Ohm
Potentiometer - 12 Watt

100 Ooo-oh ,1

Resistor - I 2 Watt 47 Meg-Ohm
Term]nal Block
Diode - Zener -24 Volt
Clip - Fuse
Relay, Magnetic Reed
Resmtor -2 Watt 6 800-Ohm

97S-0220 (JUNE 1S80)

,

B9



ENGINE CONTROL MONITOR (ONE FAULT LIGHT)
[300-0679)

\QJ~-~ -.-—I i \________ _,
~. —.. — .. —— - —---- ----- -— -- ------ I

REF.
No.

c1

C2
C36
C4

C5

CR1-9

K1
01
02
RI
R2,6
R3 7

R4
R5
R811

1314
R9 16

1819
R1O
R12

R15

R17

U1.2
VRI

PART
No.

300-0679

355-0070

355-0069
355-0056
356-0066

356-0051

357-0004

307-1039
362-0048
362-C! 044
303-0171
350-0121
350-0137

350-0099
303-0222
350-0111

350-0103

350-0095
350-0127

350-0363

350-0087

367-0025
359-0002

QTY. PART
USED DESCRIPTION

:

‘1
2
1

1

9

1
1
1
1
2
2

1
1
4

4

1
1

1

1

2
1

Monitor, Engine Control
12 volt

Capacitor ( 022 Mfd
400 volt)

Capacitor ( 15 Mfd 100 Volt)
Capacitor, ( 33 Mfd 250 Volt)
Capacitor, Electrolytic

(47 Mfd 20 Volt)

Capacitor, Electrolytic
(68 Pvlfd 35 Volt)

Rect~fter, Diode (400 MA,
400 volt)

Relay, (12 Volt)
Transistor
Transistor
Potentiometer ( 100,000 -Ohm)
Resistor (27.00-Ohm, 1/4 Watt)
Resistor (120,000-Ohm,

14 Waft)
Resistor (3300-Ohm, 1 {4 Watt)
Potentiometer (50 000-Ohm)
Resistor (10,000-Ohm

14 Watt)
Resistor (4700 -C)hm.

1 4 Watt)
Reststor (2200-Ohm 1~4 Watt)
Resistor (47.000-Ohm

1/4 Watt)
Resistor (100 Megohm,

1 ‘2 Watt)
f%wstor ( 1000-Ohm

14watt)
Timer. Programmable

Diode Zener

MO

9W0220 [JUNE 1$80)

i



C)PT’IONAL EQUIPMENT SECTION

This section contains parts listing of factory installed options.
NOTE: options may not be applicable to all models; for field
installations, additional parts are usually required.

976-0220 (JUNE IWO)

c1



!4C)LMNG (Housed Sets) - OPTIONAL

.- 16

? \yjj?o.......,.,,f,, ‘>,
● * [ RiKv.r!![ w W/lI

\[--- “121,-.

23

PARTPART QTY. PART
NO. LfSED DESCRIPTION

HOUSED SETS - OPTIONAL (Includes following parts
and unhoused set items indicated in pages 8,9,10)

REF.
NO.

20

PART
No.

813-0098

QTY.
USED

6

6
1
4

1
4

1
2

4

4
1

3

2

1

1

1
8

2
6

6
1

REF.
NO. DESCRIPTION

Screw, Machine - Round
Head (#10-32 x 3/8”)

Washer, Lock - Spring (#IO)
Panel, Access - Rear
Screw, Self-locking - Hex

Head (5/16-18 x 1/2”)
Panel, Housing - Rear
Screw, Self -1ocking - Hex

Head (1/4-20 x 1/2”)
Cover, End Bell - Generator
Grommet, Rubber

(3/4” ID X 1-9/32” OD)
Screw, Machine - Round

Head (#10-32 x 3/8”)
Washer, Lock - Spring (#IO)
Plate, Blank - Bottom,

Junction Box
Screw, Self-locking - Hex

Head (1 /4-20 x 1/2”)
Screw, Self-locking - Hex

Head (5/l&18 x 1/2”)
Bracket, Support - Current

Transformer Assembly
Screw, Self-locking - Hex

Head (1/4-20 x 1/2”)
Box, Jcnct!on
Screw, Self-locking - Hex

Head (1/4-20 x 1/2”)
Plate, Cover
Screw, Cap - Hex Head

(3/8-16 X 3/4”)
Washer, Lock - Spring (3/8)
Adapter, Chassis - Rear

97S-0220 (JUNE 39S0)

21
22
23

850-0030
405-1780

821-0014
1 813-0098 16

16
16
8
2

2

4

6

6
6

2
1

1

1

1
3

3

;

Screw, Machine - Round
Head (#10-32 x 3/8”]

Washer, Lock - Spring (#IO)
Nut, Hex (/$10-32)
Clamp, Door
Door, Louvered - Engine

Section
Door, Louvered - Generator

F)ect ion

Screw, %if-locklrlg - Hex
Head (5/16-:5 x 1/2”)

Screw, Self-locking - Hex
Head (5/16-18 x 3/4”)

Nut, Clinch (5/16-18)

Screw, Self-locking - Hex
Head (5/16-18 x 1/2”)

Support, Housing - Center
Panel. Housing - Top (Used

with standard exhaust
manifold)

Panel. Housing - Top (Used
with water cooled exhaust
manifold)

Handle, Latch (with Keys)

Catch, Latch
Screw, Tapping - Pan Head

(#14 x 1/2”)
Nut, Spring Sheet (#14)
Door, Access - Rear
Screw, Self-locking - Hex

Head (5/16-18 x 1/2”)

2
3
4
5

850-0030
870-0053
406-0105
405-1808

405-1812
821-0010

24
25

26
27

234-0369
508-00016 405-1832

28 813-00987 821-0014

29
30

850-0030
301-3195

8 821-0016

9
10

870-0113
821-0014 31 821-0010

32 821-001411
12

405-1814
405-1831

33 301-3196

821-001013 405-1844 34

35
36

301-3191
821-001014 406-0157

15 406-0089
16 809-0059 37

38
403-0895

800-0048

17 870-0106
18 405-1777
19 821-(~014

39
40

850-0050
403-0894



ELECTRIC FUEL PUMP PARTS - OPTIONAL EQIJIPMENT

REF.
N(3.

2
3

Q 4

5
6
7

8
9

10

PART
N(3.

149-0554

149-1445
749-1447
149-1446
149-1453
149-1452
149-0705
149-1451
149-1450
149-1449
149-1448

QTY.
USED

1
1
1
1
1
1
1
1
1
1
1

PART
DESCRIPTlON

Pump, Fuel

Filter
Magnet
Gasket, Cover
Cover
Plunger

Spring, Plunger Return
Spr\ng Cup & Valve

Gasket: Spring Cup
Washer, Cup Gasket
Retainer, Cup & Plunger

MOUNTED FUEL TANK (!-loused Sets Only) -
OPTIONAL EQUIPMENT

.,

REF. PART
NC). NO.

1 159-0512
2 159-0751
3 812-0158

4 850-0040
5 821-0010

6 159-0489
7 505-0057
8 504-0013
9 501-0007

10 503-0685
11 501-0009
12 504-0007
’13 159-0490
14 502-0002

QTY.
USED

1
1
2

2

8

1
1
1
1
1
1
1
1
1

PART
DESCRIPTION

Cap and Indicator
Gasket, Gas Cap
Screw, Machine - Round

Head (1/4-20x2”)
Washer, Lock-Spring (1/4)
Screw, Self-Locking -Hex

Head (1/4-20 x 1!2”)
Strap Assembly, Mounting
Plug, Pipe - Square l-lead
Valve, Globe
Hose, Rubber
Clamp, Hose
Hose, Rubber
Valve, Globe
Tank, Fuel (20 gallon)
Elbow, Pipe -90°

14

NE 1980)

C3



OPTIONAL
5~ WATT?WYWR

lo~ ‘?+~----:..”
/

, “L:....~\\\-...,.
12~

(?-. -
32’

;
:
:
:Pvk

‘1 ~“ ‘:
; 9 ..-...
; ,’ /4 .,-=”-. ...,

ii+; ‘“” ,,.; i .“’” \ *A
~15

i.
.

,
;,’
~,,1
; e %.,.,,,4, “ “ *Y’ ,::/’’’’” 18:
:

, G “:4,.::’/: . . . . . . . ,J’”!.-,.

: {

-. /:
.... ,,”..... ..

j;
“-”;.{8 1:

e. .“
~., .. .

T

J’ ! :,., .’ .. . . . . . . . . . . .- (’.“. ,,

20)21
“~r.,,

?“”*” ‘!
,“ ,...

;.. 4 ,’,;, ,/‘

J.

,. ~.%,.“ ..e:-. -.-:,,.......... .. j; : \e :
; .>’ .,, :,.. ‘(,,,.”;. , J’” ./’ / ;; 13. . ,.,.%: :, .,. ,.,..

!/
.’

f“”’ , ‘ ‘“” ‘:’-’”.. ~

i “’i , 9 fi. --> ; ~.’”,“mr* A

..$ /

. ~,,,.;~

bliiihJ

* %.<,/’ ,&i-.., .
%. ~,,,,.,!., /’ ,’- ,.>’

● . . . . . ‘ 17Y,,’ ,,, ,!‘
. ,

: ,,,- ,., ,. 14
.. ,“
,,.’

REF. PART CITY. PART
No. No. USED DESCRIPTK2N

1 81 5-04)26 2 SCr[?w, Machine - Truss
Head (f$10-32 x 38”)

2 853-0008 2 Washer LOCK - External
Tooth (~ 10)

3 301-3476 1 Covf?r - TriIn Sdllti(?r Box
4 508-0001 2 Grommet R[;bher (1-1 6“ OD)
5 860-0008 8 N~II kit?x (IT8-321
6 853-0005 8 Washer Lock - Ext~?rnal

Tooth (s8)
7 526-0003 8 Washer. Flat (11 64” ID x

3’8” OLl x 1’32” Thk)
8 402-0354 4 blown!, Vlbrat!on
9 TRANSDUCER (Select As F{euu!red)

302-1082 1 60 Hertz
307-1083 1 50 Hertz

10 821-0014 8 Screw. Self -locklng - Hex
Washer Head (516-18 x 1/2”)

11 402-0070 4 Mount. Vlbratlon
12 “ 301-3477 1 Box Transducer
13 615-0350 6 Screw Tapping - Hex

Washer Head (~10-32 x 3;8”)

\

REF. PART OTY. PART
NO. NO. USED DESCRIPTION

14 812-0063 4 Screw, Machine - Round Head
(#6-32 X 1 ‘2”)

15 853-0003 4 Washer, Lock - Externai
Tooth (#6)

16 860-0006 4 Nut. Hex (#6-32)
17 332-0609 1 Terminal. Strip
18 332-0610 1 Marker Strip

20 302-1102 1 Wattmeter (Less Replaceable
Dial)

21 DIAL, WATTMETER (Se!ect As Required)
362-1103 1 Scale O-35 4W
302-1104 1 Scale 0-50 kW
302.1105 1 Sca!e 0-70 kw
302-1106 1 Scale 0-90 kW
302-1107 1 Scale O-115k W
302-1108 1 Scale 0-160 kW
302-1109 1 ScalC? 0-180 kw
302-1110 1 scale O-ZOO k W

976-0220 (JUNE 1980)

C4



f3.25-rJ477

OPTIONAL
CONTROL HEATER INSTALLATION

~``-' "-""-`"-`"-''`"-""""-``"-"""-""-"''-""-""-"-i

i

\
\
\
\
!

——-, .- ..-. .—. . —.. .—. ..- . . . . . . . . . ,._ -y-J
1

~

:.
i ;J

j

8 ~!

!ski#. ii...-..—..—..-----—....-...—...—..—...A..,

...............
,

ii

REF. PART
No. No,

1 335-0110
2 812-0090

3 860-0006
4 856-0001
5 301-1886
6 309-0128
7 800-0007

8 862-0001
9 850-0010

IQ 526-0052

11 8t32-0015

12 333-0151

/ “ifg.F-
12 ;;;, :

‘}!

4

2
1
1

2

2
2
2

4

1

PART
DES~RlPT10t4

c~b!~, EIQclrtcll! (~~lw!
Screw Machtne -Round t-iead

(x6-32 x 2-1 ‘4”)
NUt, He)( (N6-321
Washer, Lock - E!T (~6)
Cover Thermos!af
Thermostat - Adjustable
Screw. Cap-Hex Head

(14-20x 1’)
Nut Hex (1 4-20)
Washer Lock -Spring (1 4)
Washer Flal {17 64” ID x

916” OD X 1 16” Thk}

Nut Hex (5 16-18) - Used
As Spacers

Heater -75 Watt 120 VAC
300 Watt, 240 VAC



67P I IUNAL

CIRCUIT 13REAKER (INSIDE CONTROL BOX)

.

—---+*

13 —-.---’”;

-’v.,.’

/’
/’

,?’

m

,.*
...

...
‘.

,.
,’

,<
.’

,’
.’

,’

,, 77.
‘.

‘. 8. ,. . x I XS

‘“. \ ( [ ‘-“k

Y/ ..<.’
,’

f’
‘.

‘,

i

. .
‘..

‘.

I $
I

I

~~ I 141I
I ,..,,’
i

I

,

... .
... ,.,....

-------........ . .....

9750220 (JUNE IWO)

C6



OPTIONAL
CIRCUIT BREAKER [INSIDE

REF. PART QTY.
No. No. USED

1

2
3

A

5

6

7

8
9

10
11

CONTROL BOX)

PART
DE!XX?IPTION

815-0350 6 Screw, Tapping - Hex Washer
Head [# 10-32 x 3/8)

301-3192 1 Panel, Cover - Circuit Breaker

SLEEVING, INSULATION - SHRINKABLE (SELECT
AS REQUIRED)

098-0863 3/4” ID

898-0865 ● 1“ ID

898-0875 1-1/2” ID
898-0869 2“ ID

SLEEVING INSULATION - FIBER GLASS
(SELECT AS REQUIRED)
898-0974 3/4” ID

898-0976 1“ ID

800-0028 5 Screw, Cap - Hex Head ‘
(5/16-18x l“)

526-0022 10 Washer, Flat (21 /64” ID x
9/16” C)DX 1/16” Thk)

850-0045 5 Washer, Lock - Spring (5/16”)
862-0015 5 Nut, Hex (5/16-18)
812-0094 4 Screw, Machine - Round Head

(#8-32 X 3-5/8”)
850-0025 4 Washer, Lock - Spring (s8)
CIRCUIT BREAKER (SELECT AS REQUIRED)
320-0344

320-0346

320-0347

320-0348

320-0349
320-0359
320-0379

320-0380

320-0384

3200411
320-0412
320-0413
320-0414
320-0415
320-0416
320-04?7
320-0418
320-0419

320-0425
320-0726

320-0823
12 800-0003

13 850-0040
14 301-3197

1
1

1

1

1
1
1

1

1

1
1
1
1
1
1
1
1
1

1
1

;

2
1

175 AMP, 1PH, 120/240VAC
150 AMP, 3PH, 120/208-

120/240VAC
175 AM!3,3PH, 12W208-

120’240VAC
200 AMP,3PH 1201208-

120;240VAC

225 AMP. 3PH, 120i208VAC
225AMP, 1 PH,120240VAC
90 AMP, 3PH,200j346 -

220/380-277{480 VAC
IOOAMP,3PH,200346 -

220/380-277!480 VAC
60AMP,3PH,200/346 -

Z2C~380VAC
90 AMP. 3PH, 1201240VAC
100 AMP, 3PH, 1201208VAC

50 AMP, 3 PH, 2771480 VAC
70 AMP, 3 PH. 277/480 VAC
40 AMP. 3 PH, 347/600 VAC

60 AMP, 3 PH, 3471600 VAC
70 AMP, 3 PH. 347:600 VAC

90 AMP, 3 PH, 347/600 VAC
125 AMP, 3 PH, 200/346 -

220380 VAC
150 AMP, 3 PH. 200’346 VAC
150 AMP, 3 PH. 120208-

120’240 VAC

50 AMP, 3 PH. 2771480 VAC

S.Crew. Cap - Hex Head
(14-20 X 12”)

Washer, Lock - Spring ( 1 4“)

Bracket. Mourrtlng - Clrcult
Breaker

625-1027 1585

97+0220 (JUNE 1960)

C7



L
C!RCtJIT 13REAKEll (IN SEPARATE

CIRCUIT BREAKER BOX)

,....------—--------,,.. -.. \,/, ....
/ ..

/’”./ “\\

(*’ j,
I, -—%1-%1==+ /

-.-

\\

,.......... ..... ..

2

;!’” .............................,,. /y/+y’

I-r--H

Iu ij
I

=3.!*I)

—a----t7

---- ->.,...

$
i, / . ..-”-””-

\,*
1,

I

I \\

:T\. ..”
1, ---- 16
;]

1..-.-.”--‘-----
!@ ‘“
L

@l“-
,1

10

..*9
-— k

w- 1 9

,

625-1029

07&0220 [JUNE 1980)



,..

OPTIONAL
CIRCLHT BREAKER (IN SEPARATE

CIRCU!T BREAKER BOX)

REF.
NO.

1

2
3

4

!5

6

7
8
9

10

PART clTY! PART
NO. USED DESCRIPTlON

815-0350 8 Screw, Tapp!~~ - fiex Washer
Head (H1O-32 x 38)

301.3272 1 Cover - Clrcult Breaker Box
SLEEVING, INSULATION - SHRINKABLE (SELECT
AS REQUIRED)
898-0863 3 4“ ID
898-0865 1’” ID
890-0875 1-1,2” ID
898-0869 2“ ID
SLEEVING, INSULATION – FIBER GLASS
(SELECT AS REQUIRED)
898-0974 3 4“ ID
898-0976 1“ ID

800-0028 5 Screw, Cap - Hex Head
(516-18x 1“)

526-0022 10 Washer, Flat (21 64” ID x
916’ ODx t 16” l%k)

850-0045 5 Wa$her Lock - spring (5 16”)

862-0015 5 Nut, Hex (5 16-18)

SCREW MACHINE - ROUND HEAD (SELECT
AS REQUIRED)
812-0156 4 1 4-20x 1-1 2“

812-0157 ~ 4 1 4-20x 1-34

812-0182 4 5’16- 18x 1-1 2’

812-0183 5 16-18x 1-34’

WASHER LOCK ‘SPRING (SELECT AS REQLJIRED~
llfilliW3A(lV. V–” V-” 4

, d,,

850-0045 ‘ 4 5 16”

!

REF. PART QTY. PART
No. NO. USED DESCRIPT$OPJ

11 CIRCUIT BREAKER (SELECT AS REQUIRED)
320-0269

320-0401

320-0405
320-042Y2
320-0421
320-0422
320-0423

320-0424
320-0425

320-0426

320-0446
320-0447

320-0448

320-0449

320-0518
320-0523

320-0598

320-0599

320-0626

320-0705
12 813-0103

13 850-0030
14 814-0350

15 821-0010

16 821-0014

17 301-3271

1

1

1
1

~

1
1

1
1

1

1
1

1

1

1
~

1

1

T

1

2

2
3

1

2

1

225 AMP, 3PH. 200’346-
220’380-2771480-347600
VAC

300 AMP. 3 PH. 200’346-
220’380- 277~480 VAC

400 AMP, 3 PH, 200346 VAC
3190 AMP, 1 PH. 120240 VAC
~l$n AMP, ~ PH, 120240 VAC-,” ----- ..

250 AMP, 3 Pf-f 120240 VAC
300 AMP 3 PH 120208-

120;240 VAC
100 AMP, 3 PH, 3476010 VAC
150 AMP, 3 PH, 200’346-

2;7’480 -347600 VAC
175 Ah4!p 3PH, 200 ’46-

220380-277480-347300
VAC

125 AMP. 3 PH. 347600 VAC

200 AMP. 3 PH 200346-
220>380-277480-347600
VAC

350 AMP 3 PH. 120208-
120240 VAC

400 AMP, 3 PH. 120208-
120’240 VAC

700 AMP. 3 PH. 120 20[1 VAC
7GII AMP 7 PH, ~~Q ~Afj .w“” . . . . . . “ .

220’380 VAC
500 AMP, 3 PH. 120 2;8 -

120240 VAC
600 AMP 3 PH,120 208-

120240 VAC

250 AMP 3 PH. 200346-
~20 380..277480 VAC

400 AMP 1 PH, 120240 VAC
Screw Machine - Roi]nd

Head (~10-32x 3 4“)

Washer ‘lock - Spring f~ 10 I
Screw Tapping - Hex Washer

Head~u10-32 x 38’ )

Sc!ew. belf-locklng - HC?X
Washer Head ( 1 4-20 x 1 2 ‘I

Screw, Self -locklng - Hex
Washer Head (5 16-18 k

Box - Clrcull Breaker

12’}

625-1029

97G02Z0 (JUNE 1990)

C9 .



VOLTAGE REGULATOR FILTER - 4WTIONAL

-lo-l !-l!i?-1~

4

1 6“ 7- 8

w16

REF. PARK WV. PART
NO. NO. USED DESCRIPTION

~wa91a&$“. .“. 1 Spec B through F
232-2695 1 Begin Spec G

1 SCREW, MACHINE -ROUND HEAD
812-0061 4
813-0098 4

2 WASHER, LOCK
850-0020
850-0030

3 NUT HEX
860-0006
670-0053

4 312-0189
5 312-0188

6 815-0001

7 853-0003

8 660-0006

9 812-0165

10 304-0427
11 304-0292
12 850-0040
13 862-0001
14 354-0025

15 232-2216
16 332-0529
17 332-1279

4
4

4
4
2
1

4

4

4

2

4

2
2
2
2

1
4

8

(#6-32 x 3/8”) Spec B through F
(#lo-32 x 3/8”) Begin Spec G

(#6) Spec B through F
(#10) Begin Spec G

(#&32) Spec B through F
(#10-32) Begin Spec G

Bracket, Hold-down - Capacitor
Capacitor, Plt%tic Dielectric,

Metal Case (15 MFD, 440 VAC)
Screw, Machine - Binding

Head, Brass (#6-32 x 1/4”)
Washer, Lock - External Tooth

(#6)
Nut, Hex (#&32) - Spec B

through F
Screw, Machine - Rout?d Head

(1/4-20 x 4-1/2”)
Washer, Shoulder - Centering
Insulator, Disk
Washer, Lock - Spring (1/4)
Nut, Hex (1/4-20)
Resistor, Wirewound

(lO-Ohm, 100 Watts, 5%)
Bracket, Angle - Mounting
Terminal, Receptacle
Terminal, Crimp

97s-0220 (JUNE IWO)

Clo



VOLTAGE REGULATOR FILTER ~CWTIQNAL

w16

REF. PART on. PAW’
NO. NO. USED DESCRIPTION

g3~.2~g4 1 Spec B through F
232-2695 1 Begin Spec G

1 SCREW, MACHINE - ROUND HEAD
812-0061 4
813-0098 4

2 WASHEI?, LOCK--- ----

3

4
5

6

7

8

9

10
11
12
13
74

15
16
17

Wm-uuiiu
650-0030
NUT HEX
860-0006
870-0053
312-01$9
312-0188

815-0001

853-QO03

860-0006

812=0165

304-0427
304-0292
850-0040
862-0001
354-0025

232-2218
332-0529
332-1279

:

4
4
2
1

4

4

4

2

4
2
2
2
2

1
4
8

(#G3Z x 3/8”) Spec B through F
(#10-32 x 3/8”) Begin Spec G

(#8) Spec B through F
(#10) Begin Spec G

(#6-32) Spec B through F
(#10-32) Begin Spec G
Bracket, Hold-down - Capacitor
Capacitor, Plastic Dielectric,

Metal Case (15 MFD, 440 VAC)
screw, Machine - Binding

Head, Brass (#&32 x 1/4”)
Washer, Lock - External Tooth

(t#6)
Nut, Hex (#6-32) - Spec B

through F
Screw, Machine - Round Head

(1/4-20 x 4-1/2”)
Washer, Shoulder - Centering
Insulator, Disk
Washer, Loch - Spring (1/4)
Nut, Hex (1/4-20)
Resistor, Wirewound

(lO-Ohm, 100 Watts, 596)
Bracket, Angle - Mounting
Terminal, Receptacle
Terminal, Crimp

97S-0220 (JUNE lSSo)

C1O



REF.
No.

cl

C2

CR1
~~~

&

CR3

CR4

HI

H2

H3
01

02
03
04
05
$31

R2

CRANKIER CYCLE CONTROL (OPTIONAL)

rl* I L 71 91 41

PART
F@.

300-0714

356-0039

355-0029

359-0027
3$37.9004

357-0004

357-0004

812-0061

853-0003

860-0006
362-0008
362-0008
362-0017
362-0026
362-0033
303-0171

350-0560

QTY. PART
USED DESCRIPTION

1

1

1
1

1

1

2

2

2
1
1
1

1
1
1

1

Control, Cranker Cycle-
12 volt

Capacitor, Electrolytic
(100Mfd 10Volt)

Capacitor, Plastic Dlelectrlc
(O15Mfd, 100 VDC,1O”JO)

Diode, Zener
Diode, Rectlfler (400 MA,

4oo volt)
Diode, Rectlfwr (400 MA,

4oo volt)

Diode, Rectlfler (400 MA,
4oo volt)

Screw, Machine, Round
Head (#6-32 x 38”)

Washer. Lock -External
Tooth (g6)

Nut, Hex (4%-32)
Transistor
Transistor
Transwtor
Transistor
Transistor
Potentiometer (100.000-Ohm,

114 Watt)
F?eslstor, Composttlon

(01 Megohm, l/2 Watt,
10%)

REF.
No.

R3

R4

R5

R6

R7

R8

R9

R1O

Rll

C3

C4

PART
No.

350-0548

303-0171

350-0558

350-0420

350-0546

350-0520

350-0548

350-0500

352-0152

356-0045

355-0010

OTY. PART
USED DESCRIPTION

1 Resistor. Composition
(10,000-Ohm, 1/2 Watt,
100/0)

1 Potentiometer (100,000-Ohm,
l/4Watt)

1 Resistor, Composition
(68.000 -Ohm, l/2 Watt, 10°/0)

1 Resistor, Composition
(24,000-Qhm, 1/2 Wa!t, So/o)

1 Resistor, Composition
(6800-Ohm, 1/2 Watt,
100/0)

1 Reststor, Composition
(47-Ohm, 1/2 Watt, S“/o)

1 Resistor, Composltlon
(10,000-Ohm, l/2 WaH,
10%0)

1 Resistor, Composition
(l-Ohm, l/2 Watt. 10°h)

1 Resistor, Wlrewound
(25-Ohm, 5 Watt, 50/.)

1 Capacitor, Electrolytic
(25 Mfd, 15 Volt)

1 Capacitor, Composltlon
( 0022 Mfd., 100 Volt)

97S-0220 (JUNE 1920)

,

Cll



ENG!NE CONTROL MONITOR - PENN ST.4TE
(1 FAULT LIGHT) OPTIONAL

$0
CR3

f R5
/

~,
93 /

t

\

II II

I ‘N:;-–-:=::=::=:::z: =---–==--:--:/;/—--- ---- ____ __-__— _—=__ _—= --—

REF,
NO.

c1
C2

C3

C4
C5

CR1

CR2

CR3

CR4

CR5

CR6

CR7

K1
K2
01
02
Q3
C24

PART
NO.

3WW3730

355-0005

356-0040

355-0005

357-0004

359-0027

357-0004

357-0004

357-0004

357-0004

364-0017

307-1039
307-1039
361-0003
362-0025
362-0025
362-0008

QTY.
USED

1

1

1

1

1

1

1

1

1

1

1
1
1
1
1
1

PART REF.
DESCRIPTION NO.

Monitor, Eng!ne Control - RI
12 Volt (Penn State)

Not Used

Capacitor, Plastlc Dielectric R2
( 22 Mfd ,,200 VDC, loo”)

CapacitcJr, Electrolytic
(i OMfd , 20 Volt) R3

Not Used
Capacitor, Plastlc Dielectric

(.22 Mfd 200 VDC, 10”o) R4
D{ode. Rectifier

(400 MA, 400 Volt) R5
Diode, Zener

(1 Watt, 7.5 Volt, 50/,)

Diode, Rectlfler R6
(400 MA, 400 Volt)

Diode, Rectlfler
(400 MA, 400 Volt) R7

D!ode, Rectlfler
(400 MA, 400 Volt)

D!ode, Rectlfler R8
(400 MA, 400 Volt)

Diode, Rectlfler

(8 Amp 30 Volt) R9
Relay, Armature (12 Volt)
Relay Armature (12 Volt)
Transistor R1O
Transistor
Trartslstor
Transistor Rll

PART
No.

350-0536

350-0526

350-0552

303-0169

350-0572

350-0505

350-0517

350-0529

350-0529

350-0540

350-0971

QTY. PART
USED DESCRIPTION

1 R6?SiSt0r, Cornposlilon

(1000-Ohm, 1/2 Watt,
1090)

1 Resistor, Composltlon

(100-Ohm, 1/2 Watt,
100/0)

1 Resistor, Composltlon

(22,000-Ohm, 1/2 Watt,
(10“/0)

1 Potentiometer (3.5 Megohm,
1:4 Watt, 300/o)

1 Reststor, Composltlon

(1 Megohm, 1/2 Watt,
109’0)

1 Reststor, Composition
(2 7-Ohm, 1/2 Watt,
10’+0)

1 Resistor, Composltton

(27-Ohm, 1/2 Watt,
10%0)

1 Resistor. Composltlon

(270-Ohm, 1/2 Watt,
1000)

1 Resistor, Composttlon

(270-Ohm, 1/2 Watt,
10QO)

1 Resistor, Composition

(2200-Ohm, 1/2 Watt,
100lo)

1 Resistor, Composltlon

(220-Ohm, 2 Watt,
5“10)

976-0220 (JUNE 1900)

C12



FEN(SINRGUN I ltfWL MUIVI I w’s (a ram L?gms) - ur I IUIWW

II
II
1[
II
II

El

REF. PART
NO. No.

300-0681

cl. 356-0040

C2,3,5. 355-0043
6.7,8

C4 356-0030

C9 356-0066

cl~;:, “11-16<357-0004

CR9 359-0027

CR IO. !718. 364-0017

20
K1.2 307-! 039

01,2,78 362-0031

(.33,9 361-0003

C)4,5.6 10.11 362-0009
12.1314

R1 350-0526

QTY. PART
USED DESCRIPTION

Monitor, Engine Control -
12 volt - Optional

1’ Capacitor, Electrolytic
(10 Mfd,20 Volt)

6 Capacitor, Pl~~tlc Dlelectrl~
(.22 Mfd .200 VDC, 100/,)

1 Capacitor, Electrolytic
(1 Mfd., 35 Volt)

1 Capacitor, Electrolytic
(47 Mfd., 20 Volt)

16 Diode, Rectlfler
(1 Amp, 400 Volt)

1 Diode, Zener (1 Watt.

7.5 vOlt, 5“0)

4 Diode, Rectlfler (8 Amp,
30 volt)

2 Relay, Armature (12 Volt)

4 Transistor

2 Transistor

8 Transistor

1 Resistor. Composition
(150-Ohm. 1/2 Watt, 10°/0)

REF. PART
NO. NO.

R2,15 303-0169

R3 350-0572

R4,16,19,34 350-0517

R5, 14 350-0536

R6 350-0548

R7,13,22,30 350-0505

Rt3,11 ,20,21 350-0529

23,24.27.28.
31,33

R9,17,18,25, 350-0540

29,32,36
R1O.26 350-0380

R12 350-0552

R35 350-1128

S1 398-0280

QTY.
USED

PART
DESCRIPTION ‘

2 Potentiometer (3.5 Megohm,
1/4 Watt, 300/o)

1 Resistor, Composition
(1 Megohm, 1~2 Watt, 10°io)

4 Resistor, Composition
(27-Ohm, 1/2 Watt 10”JoO

2 Resistor, Composition
(1000-Ohm, 1/2 Watt, 10°/0)

1 Resistor, Composition
(10,000-Ohm, 1/2 Watt, 100/.)

4 Resistor Composltlon
(2 7-Ohm, 1/2 Watt, 10”o)

10 Reststor. Composition
(270-Ohm, 1/2 Watt, 10°/0)

7 Resistor, Composition
(2200-Ohm. 1/2 Watt, 10°/0)

2 Resistor, Composition
(510-Ohm, 1/2 Watt, solo)

1 Resistor, Composltlon
(22,000-Ohm, 1/2 Watt 10°/0)

1 Resistor, Composltlon
(220-Ohm, 2 Watt, 10°/0)

1 Switch, Push - DPDT
(1A, 28 VC)C.45A. 115 VAC)

I

97S-0220 (JUNE 1900)

C13



179=031$)!NSTALLA’’!’ION CITY WATER COOLING - OPTIONAL EQUIPMENT

15. 14

1

32-33-3

2’4

REF. PART
No. No.

179-0319

130-0785
~ 148-0274
3 503-0032
4 503-0110

5 505-0010

6 505-0038
7 505-0099

8 505-0020

9 503-0365
10 503-0826

11 110-1543
12 ,505-0102

13 505-0166
14 505-0132
15 505-0324

16 505-0010

17 505-0017

QTY:
USED

1
1
2

As Req.

1

1

2
As Req

1
2

1
1
1

1

1

PART
DESCRIPTION

Installation of City Water
Cooling

Guard, pelt
Bracket, Hose Support
Clamp, Hose
Hose, Rutyber (1/2” ID) -

30” Required
Nipple, Pipe - HALF

(1/4” NPT X l“)

Elbow, Pipe -90° (1/4” NPT)
Nipple, Pipe - Close

(1/4” NPT X 7/8”)
Reducer, Pipe

(3/4” NPT X 1/4” NPT)
Clamp, Hose
Hose, Rubber (1-3/4” ID) -

3“ Required
Adapter, Hose to Pipe
Nipple, Pipe - Close

(3/4” NPT X 1-3/8”)
Tee, Pipe (3/4” NPT)
Elbow, Pipe -90° (3/4” NPT)
Nipple, Pipe - HALF

(3/4” NPT X 2“)
Nipple, Pipe - Half

(1/4” NPT X l“)
Reducer, Pipe

(3/8” NPT X 1/4” NPT)

.

%

3

‘:,/ ‘

18 D

REF. PART
r’m. No.

18 505-0119

19 503-0365
20 503-0826

21 110-0576
22 505-0100

23 504-0003
24 505-0018

25 505-0108
26 503-0189
27 503-0191

28 505-0185

29 505-0040
30 505-0100

31 504-0019
32 800-0007

33 850-0040
34 862-0001
35 1300499
36 110-0526

.37 307-0833

QTY. PART
USED DESCRIPTION

1

2
As Req

1
1

1
1

1
2

As Req

2

1
1

1
2

2
2
1
1
1

Elbow, Pipe-45” Street

(3/8” NPT)
Clamp, Hose
Hose, Rubber (1-3/4” ID) -.

3“Required
Adapter, Hose to Pipe

Ntpple, Pipe - Close
(1/2” NPT X 1-1/8”)

Cock, Drain (1/4” NPT)
Reducer, Pipe (1/2” NPT x

1/4” NPT)
Tee, Pipe (1/2” NPT)
Clamp, Hose
Hose, Rubber (3/4” ID) -

11” Required
Nipple, Pipe ~ Half

(1/2” NPT X 1-1/2”)
Elbow. Pipe -90’ (1/2’ NPT)
Nipple, Pipe - Close

(1/2” NPT X 1-1/8”)
Valve, Globe
Screw, Cap - Hex Head

(1/4-20 X 1“)
Washer, Lock - Spring (l~4° ) ,

Nut, Hex (1/4-20)
Bracket, Angle
Bracket & Nipple Assembly
Valve, Solenoid

976-0220 (JUNE 19S0)

CM



179.09RR BBJQYAIBATlfiN ~lTY WATER COOLING WITI+ WATER COOLEDn-w VW.w.n--nm mwmmVSm
EX!iAIJST MANIFOLD - OPTIONAL EQUIPMENT

4

—.

‘1
10 ,.-

II d-l L15 4’1

ml-i, 1

32
47

36 33-34-35
29

‘Z

’30
29

28
24

I l*-

14

*

21

II
2i?2’3~6’25f

QTY.
USED

2
As Req

1

1
1
1

1
1
1
2

As Req

1

;
As Req

1
1
1
1
1
1

‘1
1
1

REF.
No.

PART
NO.

179-0256

PART
DESCRIPTION

Installation of City Water
Coollng with Water Cooled
Exhaust Manifolcl

Clamp, Hose
Hose, Rubber (1/2” ID) -

12” Required
Nipple, Pipe - lHalf

(1/4” NPT X 1-1/2”)
Elbow, Pipe -90° (1/4” NPT)

N~pple, Pipe - Close (1/4” NPT)
Reducer, Pipe

(3/4” NPT X 1/4” NPT)
T~e, Pipe (3/4” NPT)

Nipple, Ptpe - Close (3/4” NPT)
Adapter. Hose to Ptpe

Clamp, Hose
Hose, Rubber (1-3/4” ID) -

3“ Requl red
Nipple, F?pe - Half

(1/4” NPT X 1-1/2’)
Reducer, Pipe (1/2” NPT x 1/4” NPT)
Clamp, Hose
Hose, Rubber (5/8” ID) -

24” Required
Adapter (1-3/4 x 1/2”)
Tee, Pipe (1/2” NPT)
Nipple. Pipe - Close (1/2” NPT)
Elbow, Pipe -90° (1/2’ NPT)
Nipple, Pipe - Close (1/2” NPT)
Nipple, Pipe - Half

(1/2” NPT X 1-1/2”)
Elbow, Pipe -90° (1/2’ NPT)
Nipple, Pipe - Close (1/2” NPT)

Cock, Drain (3/8” NPT)

REF. PART
No. NO.

25 505-0019

26 505-0108
27 505-0100
28 110-0576
29 5C!3-0311
30 503-0356

31 504-0019
32 821-0014

33 800-0007

34 850-0040
35 862-0001
36 130-0499
37 110-0526
J8 307-0833
39 503-0189
40 505-0185

41 503-0191

42 505-0185

43 505-0040
44 505-0100
45 505-0175
46 505-0172
47 504-0005
48 154-0888

49 130-0785
50 526-0030

QTY. PART
USED DESCRIPTION

1

1
1
1
2

As Req

1
6

2

2
2
1
1

;
1

As Req

1

2
2
1
1
1
1

1
2

Reducer, PIFS
(1/2” NPT X 3/8” NPT)

Tee, Pipe (1,’2” NPT)
Nipple, Pipe - Close (1/2” NPT)
Adapter, Hose to Pipe
Clamp, Hose
Hose, Rubber (1-34” ID) -

3“ Required
Valve, Globe
Screw. Self -locklng - Hex

Washer Head (5/16-18 ?. 1 ‘2”)
Screw, Cap - Hex Head

(1/4-20x l“)
Washer, Lock - Spring (1/4”)
Nut, Hex (lt4-20)
Bracket, Angle
Bracket & Nipple Assembly
Valve, Globe
Clam~, Hose
Nipple, Pipe - Half

(1/2c’ NPT X 1=1/2”)
Hose, Ftub5er (5/8” ID) -

38” Required
Nipple, Pipe - Half

(1/2” NPT X 1-1/2”)

Elbow, Pipe -90° (1/2” NPT)
Nipple, Pipe - Close (1/2” NPT)
Elbow, Pipe -90° (2” NPT)
Nipple, Pipe - Close (2” NPT)

Cock, Drain
Manifold, Exhaust - Water

Cooled
Guard, Belt
Washer, EWlt Guard

Mounting (13/32 ID x
7/8 OD X 1/8” Thk)

076-0220(JUNE IWO)

503-0183
503-011?

505-0302

505-0038
505-0099
505-0020

4

5
6

7
8
9

10
11

505-0166
505-0102

110-1543

503-0311
503-0356

505-0302

13
14
15

505-0018
503-0189
503-0191

16
17
18
19
20
21

505-0185
505-0108
505-0100
505-0040
505-0100
505-0185

22
23
24

505-0040
505”0100
504-0028

Ill



179-0264 iBK$~kUUi~iON ‘WATER COOLED IEXHAUST MANIFOLD -
OPTIONAL EQUIPMENT

2 ?“— --
-- --—. .

m

/
14

11

‘4

REF. PART
No. No.

179-0264

130-0674
; 502-0074
3 502-0073
4 503-0183
5 503-0386

6 505-0135

7 505-0120

QTY.
USED

1
1

;
As Req

2

1

PART
DESCRIPTKIN

Installation of Water Cooled
Exhaust Manifold

Line Assembly, Water
Elbow, Pipe -90° (3/8 NPT)
Elbow, Pipe -90° (1/2 NPT)
Clamp, Hose
Hose, Rubber (5/8” ID) -

30” Required
Nipple, Pipe - Half

(3/8” NPT X 1-1/2’)

Elbow, Pipe -90°, Street
(3/8” NPT)

REF. PART
NO. NO.

8 505-0019

9 505-0040
10 505-0100

11 505-0175
12 505-0172

13 154-0888

14 505-0056

CITY. PART
USED DESCRIPTION

1 Reducer, Pipe
(1/2” NPT X 3/8” NPT)

1 Elbow, Pipe -90° (1/2” NPT)
1 Nipple, Pipe - Close

(1/2” NPT)
1 Elbow, Pipe -90” (2” NPT)
1 Nipple, Pipe (2” NPT x 2“ LG)

1 Manifold, Exhaust - Water
Cooled

1 Plug, Square Head (1/2”)

07M220 (JUNE 1980)



179-0441 ~NST&~LATION DAY FUEL TANK - OPTIONAL EQUIPMENT

\

1-==
REF. PART
NO. No.

179-0441
1 501-0008
2 501-0015
3 502-0041

4 502-0051

5 821-0018

6 870-0212
7 149-0554

8 821-0014

9 402-0078
10 813-0098

.
h
II

—3

—2

\ 10:11

-w41.._——__ =-
/s-+

QTY.
USED

2

4

1

2

2
1

8

4
1

7

D b-k 1 !5-6

2’1 ‘8

PART
DESCRIPTION

Installation of Day Fuel Tank
Line, Fuel - Flexlble
L(ne, Fuel - Flexlble
Elbow, Pipe - Street, Brass

(1/4” x 1/4”) “1

Coupling, Pipe - Brass
~1/4’c x 1/4”)

Screw, Self -locklng - Hex
Head (1/4-20 x 518”)

Nut, Hex - Self -locklng
Pump, Fuel - Elec!rie (See

Separate Group for Ccrnponents)
Screw. Self -[ocklng - Hex

Head (5/16-18 x 1/2”)
Mount, Vibration
Screw, Machine - Round Head

(#10-32 X 3/8”)

I

—
~20 /

REF. PART
NO. NO.

11 850-0030
12 415-0326
13 307-? 157
14 307-1058
15 812-0061

16 870-1183

17 323-0897
18 821-0013

19 415-0323
20 415-0324
21 505-0110
22 505-0054
23 415-0335

24 415-0325

I

--
--i

QTY.
USED

1
1
1
1
2

2

1
2

1
1
1
1
1
1

PART
DESCRIPTION

Washer, Lock - Spring (#10)
Cover, Relay
Spring, Retaining - Relay
Relay, Armature -12 VDC
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - With External

Tooth Lockwasher (#6-32)
Socket, Relay (Includes Leads)
Screw, Self-locking - Hex

Head (1/4-20 x 1”)
Strap, Retaining
Bracket, Angle - Tank Support
plug, Pipe - Square Head (3/8”)
Plug, Pipe - Square Head (1/4”)
Switch, Float - Liquid Level

Tank, Fuel ,

i

97S-0220 (JUNE 1SS0)

113



OPTIONAL
779-205? ENGINE COOLANT HEATER INSTALLATION PACKAGES
179-2119
179-2133 43

179-2135
179-2153

1’A [::—

,

13

-—

4
30 \ \

‘:’1;J)JJ4 i2

a

~1 Y

.,
.-—

26,27,2 i7 0..-
*& 33

REF. PAW OTY. PART
NO. NO. USED DESCRIPTION

179-2057 1 115 Volt, 1 Phase
179-2119 1 208 Volt, 1 Phase
179-2133 1 230 Volt, 1 Phase
179-2135 1 480 Volt, 3 Phase
179-2153 1 208 Volt, 3 Phase

1 HEATER, ENGINE COOLANT
333-0158 1
333-0167 1
333-0141 1
333-0146 1
333-0146 1

2 309-0304 1
3 309-0307 1
4 CONTACTOR

5

6
7
8
9

10

11

12

13
14

15

16
17

307-1164
307-~460
505-0060

505-0039
505-0098
505-0763
505-0099
508-0008

505-0135

505-0455
821-0016

870-0257

333-0142
505-0007

1
1
1

1
1
1
1
2

4

As Req

2
4

4.

1
1

115 Volt, 1 Phase (2000 Watts)
208 Volt, 1 Phase (2000 Watts)
230 Volt, 1 Phase (2000 Watts)
460 Volt, 3 Phase (2000 Watts)
208 Volt, 3 Phase (2000 Watts)
Switch, Thermostatic
Switch, Oil Pressure

480 Volt, 30 Amp, 3 Phase
208 Volt. 30 Amp, 3 Phase
Tee, Pilpe (3/8”) (All Except

480 Volt, 3 Phase)
Elbow (90° X 3/8”)
Nipple, Pipe (1/8” x 3/4”)
Cross, Pipe (3/8”)
Nipple, Pipe (1/4” x 7/8”)
Grommet, Rubber (Ali Except

480 Volt, 3 Phase)
Nipple, Half (3/8” x 1-1/2”)

(480 Volt, 3 Phase uses orIly 3)
Hose, Rubber (Bulk)

(#503-0386) 5/8” ID
Bushing, Reducer (l” x 3/8”)
Screw, Cap - Locking Head

(5/18-18 X 3/4” Ig)
Nut, Hex - Self Locking

(#5/16-18)
Support, Pressure Switch
Bushing, Reducer (1/4” x 1/8”)

REF. PAFIT
NO. NO.

18 501-0225
19 505-0101
20 505-0004
21 504-0026

22

23 332-0149

24 323-0957

25 ‘130-1192

26 600-0007

27 850-0040
28 862-0001
29 503-0183
30 331-0027

31

32

33 504-0028

34

QTY.
USED

;
1
1

As Req

2

2

2

4

4
4
4
4

As Req

As Req

1

As Req

PART
DESCRIPTION

Line, Flexible
Nipple, Pipe (3/8” x l“)
Nipple, Pipe (1” x 1-1/2”)
Cock, Drain (3/8”) (All Except

480 Volt, 3 Phase)
Hose, Rubber (Bulk)

(#503-0386) - 5/8” ID
Terminal - NOT ILLUSTRATED

(White Leads)
Connector - Wire Nut - NOT

ILLUSTRATED (Black Leads)
Bracket, Water Heater

Mounting
Screw, Cap - Hex Head

(1/4-’2ox 1“ Ig)
Washer, Lock Spring (1/4”) ““
Nut, Hex (1/4-20)
Clamp, Hose
Connector, Romex (3/8”)

(208 Volt, 3 Phase Only -
Use 2 with 307-1460
Contactor)

Cable, 4.Conductor (Bulk)
(#334-0143) (600 Volt ) - Use
with #333-0146, 480 Volt,
3 Phase Heater

Cord, 2 Conductor (Bulk)
(#334-01 30) (600 Volt) - Use
with #333-0146, 480 Volt,
3 Phase Heater

Cock, Drain (3/8”) -480 Volt,
3 Phase Only

Cord, 2 Conductor (Bulk)
(#334-01 30) (600 Volt ) -
208 Volt, 3 Phase Only

s7&0220 (JUNE Iwo)



1’79-0180
179-0376

\
.. --—-----

\

\ \\
I

\

EN(31NECOOLANT HEATERlNSTAL6JiTlt3NS

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

?79-0180 1 120 volt
179-0376 1 208,240 Vo!t

1 HEATER, ENGINE COOLANT
333-0052 1 110 Volt, 1 Phase (1500 Watts)
333-0073 1 220 Volt, 3 Phase (2000 Watts)

2 SWITCH, THERMOSTATIC
309-0106 1 120 volt
309-0256 1 208, 240 Volt

3 COVER, BOX - THERMOSTATIC
333-0013 1 120 volt
333-0056 1 208,240 Volt

4 332-0149 1 Terminal, Lug
5 812-0076 2 Screw, Machine - Round Head

(#8-32 X 5/16”)
6 STUD

520-0446 2 120 volt (#1 0-32 x 3/4”)
332-0672 2 208, 240 Volt (Brass -

3/16x 1“)
7 850-0030 2 Washer, Lock - Spring (#1 O) ,
8 870-0053 2 Nut, Hex (#10-32)
9 508-0008 1 Grommet, Rubber

REF. PART QTY. PART

NO. NO. USED DESCRIPTION

10 BOX, THERMOSTATIC SWITCH
333-0012 1 120 volt
333-00!57 1 208, 240 Volt

11 503-0197 ~ Clamp, Hose

12 503-0832 1 Hose, Rubber (5/8” ID x 12”)
13 505-0135 1 Nipple, Pipe - Half

(3/8” NPT X 1-1/2”)
14 503-0197 1 Clamp, Hose
15 503-0183 1 Clamp, Hose
16 503-0833 1 Hose, Rubber (5/8” ID x 24” )
17 505-0112 1 Elbow, Pipe -45° (114” NPT)
18 505-0071 1 Nipple, Pipe (1/4” NPT x 2“)
19 800-0030 1 Screw, Cap - Hex Head

(5/16-18x 1-1/4”)
20 850-0045 1 Washer, Lock - Spring (5/16”)
21 526-0030 2 Washer, Flat (13/32” ID x

7/8” OD X 1/8” Thk) -
120 Volt Only

22 856-0008 2 Washer, Lock - External/
Internal Tooth (5/16”) -
120 Volt GMly

23 f362-0015 1 Nut, Hex (5/16-18)
24 130-0755 1 Bracket, Support - Water

Heater
25 850-0025 2 Washer, Lock - Spring (#8)

970-0220 (JUNE 1980)

05



~pr~~~~~
INSTALLATION EXHAUST MUFFLER (WATER COOLED MAN!FOLD)

1?9”1529

‘?
A’ .

567

r -u

11

!2”13-44

2I I

REF. PART
No. No.

179-1529
1 505-0454
2 !$05-0645
3 155-1082
4 505-0203

5 800-0026

6 650-0045
7 862-0015

an.

USED

1
1
1
1
4

4
4

PART
DESCRW!30N

Installation of Exhaust Muffler
Union, Pipe (2”)
Nipple, Pipe (Close - 2“ x 3“)
Pipe, Exhaust - FlaxiMe
Coupling, Pips (2”)
Screw, Cap - Hex Head

(5/16-lBx 1“)
Washer, Lock - Spring (5/1 6“)
Nut, btL4X (5/l&18)

REF. PART
NO. NO.

8 140-0649
9 155-0988

10 155-1340
t 1 52?6-0172

t 2 800-0026

13 850-0045
14 862-0015
15 155-0789

QTY.
USED

2
1
1
4

6

6
6
2

PART
OE$CRIPTlON

Strap, Retaining
Muffler, Exhaust
Heat Shield
Washer, Flat (1/2” ID x

2-1/4” OD X 1/4” Thk)
Screw, Cap - Hex Head

(5/16-18 x 3/4”)
Washer, Lock - Spring (5/18’)
Nut, Hex (5/16-18)
Support - Muffler

1)6



ur I lUN#$L

IM?AIJA%ON EXHAUST MUFFLER (HOUSED SETS ANO CRITICAL)
17%0368
17*35$9

7 9/
*I

/
14

twP4
two

1

2

3
4

5

6
7

8
9

%0

11
12
13
14
15

A
13

15

PART m’Y.
No. USED

BAND, MUFFLER
14@0649 2
140-0752 2
MUFFLER, EXHAUST
1~$1~~ 1
155-1614 1
155-1430 4
SHIELD, HEAT
155-0978 1
155-1622 ?
800-0037 4

862-0015 4
800-0026 6

862-0015 6
155-0789 2
813-0105 2

870-0188 2
155-1420 1
895-0157 t
505-0454 1
155-1591 1

PART
Description

Housed Sets
Critical Sets

Housed sets
Critical Sets
Spacer, Muffler

Housed Sets
Critical Sets
Screw, Cap - Hex Head

(5/16-18x 3“ lg)
Nut, Lock (5/lf$18)
Screw, Cap - I-tex Head

(5/l&18 X 3/4”’ Ig)
Nut, Lock (!3/16- 1B)
Bracket, Muffler Support
Screw. Machine - Round Head

(#ltX32 x 1“ Ig)
Nut, Lock (#10-32)
Shield, Ram
Asbestos
Union, Pipe (2”)
Tube, Exhaust (9 Ig)

NOTE: To Order All Parts Listed for Conversion,
Order by #179-0368or#l79-1569

07

*79-O= (JUME 10W)



CMWIONAL
IIN8TALLA7VOM EXHAUST MUFFLER (OUTDOOR I+OUSH+JG)

6 7

●

1 1

9

2 ,; /’
12 8

/
io

3

REF. PART
NO. NO.

1 800-0508

2 155-1430
3 e 5-0172
4 862-00$5
5 155-1278
6 155-0988
7 140-0649
8 505-0203
9 155-1589

10 605-0454
11 155-1420
12 896-0157

am.

WED

4

PART
DESCRIPTION

Screw, Hex Head Cap
(5/16-18 X 2-3/4)

Spacer, Muffler
Nipple - Close (2”)
Nut, Self Locking (5/16-18)
Heat Shield - Muffler
Muffler
Band
Coupling (2”)
Tube AssamiIfY - Exhaust
Union (2”)
Shield - Rain (2” NPT)
Asbestos (10 x 2 x 1/16)

I

976-0220 (JWE 1960)

08



179-0369

OPT~ONAL
GENERATOR HEATER INSTALLATION

REF. PAW
NO. NO.

179-0369

1

2 M)O-0004

3 850-0038
4 526-0158

5 ?33.~59

O’TV.
USED

1

1
1

1

1

1

PART
OESCWPTION

Heater Installation, Generator -
Complete

tible Assernbly(lncludes Thermostat)
Screw, Cap - Hex Head

( 1/4-20x 5/8”)
W8sher, Lack - Spring (1/4”)

Washer, Flat (,261” ID x
1“ 00X 1/0’ Thk)

Heater -120 Volt, 125 Watt

i

@n.oHO (JUNE lW)



17s0388 .’

4,0

2

p
~30.31.32

30-31-32
30-31-32

REF.
NO.

20

PART
NO,

505-0021

-—.. ----
REF.
NO.

PART
NO,

179-0388

OTY.
USED

PART
DESCRIPTION

Instaliatlon of Heat
Exchanger with Regulator

Screw Cap - Hex Head
(1 4-20 X 5%”J

Washer. Lock - Sprvng (1:4”)
Nut, Hex (14-20}
Clamp, Hole
Hose. Rubber (Premoided) -

1-3{4” ID
Nipple, Ploe - Half

{1-112” NPT X 3“)
Ccck, Dram (14” NPTJ
Reducer, Pipe

(1-1:2” NPT X 1/4” NPT)
Tee Pipe (1-1/2° NPT)
Nipple, Pipe

(1-12”’ NPT X 16-l f2”)
Elbow Pipe -90’ (1-1/2” NpT)
Clamp Hose
Nipple, Pipe - Ha!f

(1-12” NPT X 3“)
Hose. Rubber (1-3/4” ID) -

8“ Requ( red
Ntpple, Pipe - Half

(1-1/2” NPT X 2-1/4 )
Elbuw, Pipe - Street. 90°

(1-1/2” NPT)

Reducer, PIPe
(1” NPT X 3/4” NPT)

Valve, Solenold
Nlppie, Pipe (1/2’” NPT x 11/8’”)

QTY.

USED

1

1
1

1

4

4
4
2
1

1
7

7
i’
1

1

1
1
1
,.

1

1

PART

DESCRIPTION

Reducer, Pipe
(3/4” NPT X 1/2” NPT)

Valve Regulator
Nipple, F’lpe - Close

(3/’4” NPT)

Elbow, Pipe - Street “45’
(3/4” NPT)

Screw, Cap - Hex Head
(1/4-20 X 5/8”)

Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Strap, Retamlng
Cock. Drain (118” NPT)
Tank, Heat Exchanger
Screw, Cap - Hex Head

(5/16-18 X 3/4”)
Washer, Lock - Spring (5/16”)
Nut, Hex (5/16-18)
Bracket, %, ‘- iing - Heat

Exchanger
Screw. Cap - Hex Head

(1/4-20 X 2-1/4”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Hanger, Pipe
Spacer, Sleeve (l-1 1/16” Ig)
Bracket, Support - Heat

Exchanger
Guard, Belt

21
22

309-0241
505-0102

,1

2
3
4
5

%00-0004 1

850-00411
862-0001
503-0311
503-0441

1
1

4

2

23 505-0691

24 800-0004

6 505-0628 1 25
26
27
28
29
30

850-0040
862-0001
130-0802
504-0005
130-0796
800-0026

504-0003
505-0426

1

1

9
10

505-0317
505-0424

1
1

31
32
33

850-0045
862-0015
130-0819

505-0043
503-0311
505-0628

11

12
13

34 800-0012
503-0356 As Req14

35
36
37
38
39

850-0040
862-0001
331-0142
232-1197
130-0828

15 505-0444 1

505-046216 1

505-0129 117

40 130-0785
307-0$33
505-0100

1
1

18
19

Dlo



1?’99037’1INSTALLATION HEAT EXCHANGER cO~LING - OPTIONAL EQUIPMENT

40

8
I I

*

; .27
33

24-25-26 24-25-26
16 AA

24-25-26
“’..t

11

\\
L30.31-32

30-31-32
30-31-32

e

REF.
No.

19
20
21
22

PART
NO.

505-0100
307-0833
505-0100
505-0021

QTY.
USED

1
1
1
1

PART
DESCRIPTION

Ntpple, Pipe (1/2” NPT x 1-1/8”)
Valve, Solenoid
Nipple, Pipe (1/2” NPT x 1-1/8”)
Reducer, Pipe

(3/4’ NPT X 1/2” NPT)
Elbow, Pipe - Street, 45°

(3/4” NPT)
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Strap, Retaining

REF. PART
NO. NO.

179-0371

1 800-0004

2 850-0040
3 &j~-@Xjj
4 503-03~ 1
5 503-0447

QTY.
USED

PART
DESCRIPTION

Installation of Heat
Exchanger

Screw, Cap - Hex Head
(1/4-20 X 5/8”)

Washer, Lock - Spring (1/4”)
Nut, tiex (1/4-20)
Clamp, Hose
Hose, Rubber (Premolded) -

1-3/’4” ID

1

1
1
4
2

23

24

505-0591 1

800-0004 4

25
26
27

850-0040
862-0001
130-0802

4
4
2Cock, Dratn (1/4” NPT)

Reducer. Pipe
(1-1/2” NPT X 1/4” NPT)

Tee, Pipe (1-1/2” NPT)
Nipple, Pipe

(1-1/’2” NPT X 16-1/2”)
Elbow, Pipe -90” (1-1/2” NPT)
Clamp, Hose
Nipple, Pipe - Half

(1-1/2” NPT X 3“)
Hose, Rubber (1-3/4” ID) -

8“ Required
Nipple, Pipe - Half

(1-1/2 NPTx 2-114”)
Elbow, Pipe - Street, 90°

(1-1/2” NPT)
Plug, Pipe (l” NPT)
Valve, Globe

7 504-0003
EI 505-0426

9 50!5-0317
10 505-0424

11 505-0043
12 503-0311
13 505-0628

14 503-0356

15 505-0444

16 505-0462

17 505-0140
18 504-0019

1
1

29
30

130-0796
800-0026

Tank, Heat Exchanger

Screw, Cap - Hex Head
(5/16-18 X 3/4”)

Washer, Lock - String (5/16”)
Nut, Hex (5/16-’
Bracket, Mounttng - Heat

Exchanger
Screw, Cap - Hex. Head

(1/4-20 X 2=1/4”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Hanger, Pipe
Spacer, Sleeve (1-11/16” Ig)
Bracket, Support - Heat

Exchanger
Guard, Belt

1

31
1

850-0045
862-0015
130-0819

3

3
1

31
32
33

34 800-0012 1
As t3eq

35
36
37
38
3?

850-0040
862-0001
331-0142
232-1197
130-0805

1
1
1
1
1

2

1

1
1 40 130-0785 1

w3-0220 (JUNE1~)

OH



!

-.7- -+?

11:

Yo
1’0

h
00...,,,,,

by ,,

*+ ,,

17 t,

,, ,,

!, ,,

;~-.- ‘“ ‘
*. ,
.. ,
,. ,
1. ,.

Loo

Em---”
Ezirt--20

23

r /
Q

Q

Q

Q

c)
o
0

2’2

/L Q

25 ●

al

I 3f 34

00

ACP

“30

D12



REF. PAW” OTY’. PART
NO---- No. USED DESCRIPTION

1 405-i 054 1 Flange, Duct (Penn State)
2 309-0064 1 Switch, Low Oil Pressure

Shutdown (Penn State)
3 SENDER, WATER TEMPERATURE

193-0104 1 Spec B through G
193-0246 1 Begin Spec H

4 505=0763 g 1 Cross, Pipe (1/8”)
5 309-01?8 1 Switch, High Water Tempera-

ture Alarm (Penn State)
6 308-0269 1 Switch, Low Engine

Temperature (Penn State)
VERNIER THROTTLE ASSEMBLY (Includes Parts

7

8

9
10
11
12

13
14
15

16
17

18

Marked +)
815-0104

526-0052

152-0036
152-0158
152-0120
151-0230

302-0967
302-0750
301-3192

332-1242
308-0284

VOLTMETER
302-0421
302-0718
302-0779

2

2

1
1
1
1

1
1
1

1
1

1
1
1

LIGHT, INDICATOR
19 322-0730 1

20 322-0131 1

21 302-0412 2

22 320-0307 1

23 301-3267 1

24 338-0534 1

25 332-0795 1

+Screw, Machine- Fillister
Head (#8-32 x 5/16”)

+Washert Flat - Brass
(17/641 Dx9/160Dx
1/32” Thk)

+Clamp, Cable
+Swivel
+Cable, Throttle
+Bracket, Angle - Throttle

Mouti~g
Tang, Drive (Tach Sender)
Sender, Ta,ch
Panel, Circuit Breaker - t

Right Side (Used with Line
Load Circuit Breaker)

Strip, Marker (16 Place)
Switch, Rotary -4 Pole,

4 Position

0-300 volt
0-300 Volt, 0-600 Volt
0-750 volt

Lower Scale
Upper Scale
Ammeter (0-250)
Lock, Handle - Circuit Breaker

(Penn State Sets)
Panel Only, Engine Control

(Sets with Five Fault Lights)
Harness Assembly, Wiring -

Control (Sets with Five Fault
Lights)

Board, Terminal (16 Place)
26

27
28

29
30

31
32
33
34

GAUGE, OIL TEMPERATURE
193-0187 1 Spec B through G
193-0248 1 Begin Spec H
302-0749 1 Tachometer, Electrical
308-0327 1 Switch, Toggle (SPDT) -

Penn State
300-0714 1 Control, Cycle Cranker
300-0730 1 Control, Engine Monitor

(Penn State) (+See Separate
Group for Components)

VENT AND CROSS ASSEMBLY (PENN STATE)
(Includes Parts Marked *)
504-0028 1 ‘cock, Drain (3/8”)
505-0019 4 ●Bushing, Reducer (1/2 x 3/8”)
505-0708 1 *Cross, Pipe (1/2”)
505-0101 1 ●Nipple, Close (3/8 x l“)

97S-0220 (JUNE 1Q80)


